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IMPORTANT:

ALL ITEMS ARE IDENTIFIED WITH A
PART NUMBER. Some of the smaller
parts such as bolts, nuts, washers, etc.
are not all shown, however, the quantity
used are listed in the text for that section
which they fit into. That particular quantity
is always the quantity required for one
complete assembly.

Smaller parts, which are welded together
to construct a larger part, are not to be
ordered as individual pieces, unless they
have a part number to identify them.

Contact your nearest dealer for genuine
repair parts. Dealers carry ample stock
and are backed by the manufacturer and
regional associations.
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ltem | Part No. Description Qty

1 11589 Y18 o = T BSOSO PSPPI 2
2 10046 LUG NUL = LEFt et e e 20
3 | 10047 LUG NUL = RIGNT. .ot 20
4 | 10075 Hex Socket Cap SCrew - 3/8 X 1 1/2 L c.ueeeiiieeeiie e 16
5 | 10229 Locknut = 3/8 NYION INSEIt......ooieiieiiie ettt e e e e e e ene 16
6 | 10436 Hydraulic Cylinder - 4 X 36 StroKe........ccuiiiiiie e 2
7 | 11065 PN = HITCN LOCK ...t e e 1
8 | 11373 L] X USRI 1
9 | 11382 PN = 2 7716 Dl ettt et e e be e e nee e e aeeeeanneean 2
10 | K51594 | Strap - MU FIAP «...ueeieiiiieeeie ettt ettt ettt e e e e be e e ene e e sneeeaenneaans 2
11 | 11469 Push Off TUDE PIaStC.......ceieeeeiiie ettt e e 2
12 | 11470 PUSH OFf PIASTIC - eteeeiiiee ettt ettt e e st e e st e e e neeesneeeeenneean 2
13 | 11471 Bed CUSHION PIASTIC . .....eeieieeee ettt st e et e e e e e e e e eneeeen 2
14 | 11701 HItCh Cradle PIaSstiC.........eie ettt e e enaee e 2
15 | 12168 Hydraulic Cylinder - 3 X 30 StroKe.......coouii i 1
16 | BW-11 [ E= 1T o] T T T 1 TSR SUPRRIN 1
17 | D-5489 Washer - 13/32 ID X 13/16 OD X 16 Gl ..ouveeeiueeeeiiie e eeiee e 32
18 | F-3405 LoCKNUL = 1/2 UNITOTQUE ... ettt aee e e e e eneeean 22
19 | K25798 | HEX BOIt - 1/2 X 4 L weeieeeeiieiie ettt ettt ettt ettt et e e et e e e ene e e eneeaannneaens 2
20 | K45449 | Frame/Suspension/AXIES ASSEMDIY.......cco i i 1
21 | K45650 | Tire (11844)+ Rim (11843) Assembly - Left........oooiiiiiiii e 2
22 | K45652 | Tire (11844)+ Rim (11843) Assembly - Right .......ccooiiiiiiiiii e 2
23 | K48205 | RIGNE FENAEN ... .ot e e e e e e e e e e anees 1
24 | K4B208 | SUPPOIT BEAIM ......eiiieiiii ettt ettt et et e et e e et e e aate e e sbeeeamteeeanseeenneeeaaneeeennes 2
25 | KAB210 | Lt FENAO ...t e e e e e e 1
26 | K51086 | U-BOIt - 1/2 X 3 X5 3/4 UL...eiiieiieiiiie ettt e e e e 4
27 | M-3388 | LOCKNUL - 3/8 UNIOIGUE.......eiiiueiieaiiieeteieetie e eteee et e ettt e e et e et e e sneeeanteeesneeeenneeeenneeeennes 8
28 | S-1189 HEX BOIt = 1/2 X 1 B/4 g ettt st e e ne e e e ae e e e enneean 8
29 | S-1925 Flat Washer - 17/32 ID X 1 OD X 18 Gl c-ueeetueeeeiieeeiiee et e e 28
30 | W-477 HEX BOIt - 3/8 X 1 1/2 g weeeiiiee ettt et e e e e ne e e s ae e e e enneeans 12
31 | W-491 HEX BOIt = 1/2 X 2 B/4 g «eeeieeee ettt e e e e nee e e ne e e e enneeans 4
32 | W-538 Flatwasher - 7/16 ID X 1 OD X 14 Gal.eeccuueiaiieeeiiieeeiee et eeenaee e 12

11844 Tire - 500/45-22.5 - 16 PLY-HS

11843 Rim - 16 x 22.5 - 10 Bolt

W-3328 | Valve Stem

11749 T AR ettt ettt e b e e he e e e bt e e e e bt e e aneeeeabeeeaneeeabeeeeanneeans 2

12261 TBK AIN Brake AXIE ...t e e s e e e 2

K50836 | 16K HydrauliC Brake AXIE ........oouieiiiiiiiiiee et 2
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Item | Part No. Description Qty
1 D-4838 | Tie Strap =14 1/2 LG (11907 ) ... ueeiiiiii ettt e 24
2 | 12020 (0] F= 10 o o R~ OO PP PP 1
3 | 1202 L0 F= 10 T o B T O PP P UPPPPPPPPPPI 1
4 | 12036 Rubber Bushing = 3/8 X 1 /2 ... 3
5 10049 Ball - HItCh ClEVIS ...ttt e e 1
6 | 10050 Lower RING = Ball CIEVIS ........eieiiieiiiee ettt st e e s aee e e e e e nnneeans 1
7 | 10051 Upper RiNG = Ball ClEVIS .......ueiiiiiieiiiee ettt st be e e naeean 1
8 | 10052 Shim - Ball Clevis (as needed to tighten Hitch Clevis Ball to 100 ft Ibs Torque)............... 9
9 | 10069 Cap Screw - 3/8 x 2 Lg Grade 8 (use LOCTITE) (Torque t0 40 ft IDS) ...cvvveveeiiiiieeeeee 8
10 | 10129 Pin = HItCN PIVOL ... 1
11 | M-3388 Locknut - 3/8 NYION INSEI.....coiiiiiiei e 2
12 | 10352 Washer - HItch PivOt - 1/2 ..ot 2
13 | 10449 [ 1o I O3] 110 To L= PR UURPOUPRORI 1
14 | 10816 HEX BOIt = 5/8 X5 g +eeeiuteieitiie ettt ettt e b e e ne e nnnee e 1
15 | 11468 [ = To L= g o] o RSP 1
16 | 12024 RUDDEE = /4 X 2 ...ttt 7
17 | 12025 Bulk Head Clamp - 2 X 12 JIC... ...t 2
18 | 12026 Rubber Bushing - 1/2 X 1 /2 ..o 3
19 | 12031 Bulk Head Clamp - 1 1/2 X 08 JIC......co ottt 1
20 | 12035 Bulk Head Clamp = 1 1/2 X 08 JIC......ccoiiiiiiie ettt 1
21 | A45664 | Bushing - 1.020 ID X 1.5 OD X 8 L «.eveeeririeriieeeiiee ettt 1
22 | C-1550 HEX BOIt = 3/8 X 4 LG +eeeieeee ittt e e 2
23 | C18761 Safety Chain - 40,000 LD .....oiiiiieree e e e e e e e e s e e e e e e e e e e e annns 1
24 | D-5240 [ F= YT o110 T O PP OPU PP 2
25 | D-5274 LOCKNUL = 1 UNITOTQUE....ce it 3
26 | D-5489 Washer - 13/32 ID X 13/16 OD X 16 Gl ..ccuveieiieieiieie ittt 4
27 | D-5498 Washer - 1-1/16 ID X 2 OD X 17 Ga..ccuvviiiiiieiiieeeiie ettt 6
28 | H10462 | Adjustment Pin - 0.621 Dia X 3 5/8 UL ......ceiiiiiiiiiiieiiee e 2
29 | H59985 | Top WiInd Jack - 7000 LD .......eeiiiiiiiiiie et 1
30 | K44704 | OilLine - 3/8 X 129 Lg - 06 FJIC ENAS ...oeiuviiiiiiiiiiiee e 1
31 | K44706 | OilLine-3/4 X 132 Lg - 12 FJIC €NUAS ...oeiuiiiiiiiieeiiee et 2
B2 | KABBBT7 | HILCR ... oottt e e et e et e ne e be e e e nr e nnes 1
33 | K50826 | Front Cover - Hydraulic Brakes - WOrk LightS .........ccooiiiiiiiiiiiiiiiceee e 1
34 | KABBB6 | REAI COVEI .....iiiiitiei ettt ettt ettt e e s e e e e e e s e e e s e e e e et e sne e e sne e e e anreeeanes 1
35 | KB50825 | BUIKNEAA IMOUNT.....ciiiiiiiiiiiietee ettt e e e e e e e enbe e e e e e anees 1
36 | K45668 | AdJUSIADIE HICR ....coiiiiiiiiiee e 1
37 | KA5679 | HOSE Plate = REAI ...t 1
38 | K45680 | HOSE Plate = FrONt ... .ottt e 1
39 | K47771 BOIt -1 X 11 Lg - GR 8 ..ottt 3
40 | K47787 | Hyd Hose - 3/4x 144 Lg-11/16-12 FJIC x 1 1/16 - MJIC......coiiiiiiiiiiiiiceeeee 1
41 | K47788 | Hyd Hose - 3/4x155Lg-11/16-12FJICx 1 1/16 - 12 MJIC.....coiiiiiiiiieee e 1
42 | K47921 Hyd Hose - 3/8 x 175 Lg - 90 Deg Elbow 9/16 - 18 FJIC x 9/16 - 18 MJIC ..................... 1
43 | K47922 | Hyd Hose - 1/2 x 146 Lg - 90 Deg Elbow 3/4 - 16 FJIC x 3/4 - 16 MJIC ........cccvvvveennneee 1
44 | K47926 | OIlLINE = 1/2 X 129 LG uutieiutiie ittt sttt et s sbe e e e nn e e e 1
45 | K47928 | RUDDEI TUDE = 2 X 5/8.....coiiieiiiiei ettt 1
46 | K47929 | RUDDEr TUDE = B X B/4 ...ttt 2
A I (G 1101 T I oY= To (=T g (o] o TP P PR PPRP 1
48 | M-3388 | LOCKNUL - 3/8 UNIOIGUE.......eiiieeieaiiieettie et e et ee et e ettt e e et e e et e e eneeeanteeesneeeenneeeeaneeeennes 2
49 | N15196 | HEX BOIE - 5/168 X 4 LG .eeieiuiiiiiiiie ettt ettt st e e be e st e e e ne e e e neeeennee 2
50 | N29479 | HEX BOIE - 3/8 X 9 L 1uueeieiiiiiiieieeiie ettt s e e e e e e s ne e 1
51 | N42098 | Locknut - 5/16 NYION INSEI.......oiiiiiiiiiiieiit et 3
52 | S-1197 LOCKNUE = 5/8 UNITOIQUE....ceiiiee e i ettt e e e e e e e e e e e e e e e e e e e e e nnneeneeees 1
53 | S-1199 Washer - 3/8 ID X 7/8 OD X 14 Ga ..uueiiiiiiiiiie ettt 3
54 | W-187 HEX BOIt = 3/8 X 1 1/4 g «eeeieeeeeeee ettt et e e e e e ne e e s ne e e e enneeans 2
55 | W-494 HEX BOIt = 1/2 X 3 B/4 g ettt ettt st e et e e ne e e bt e e e enaeean 1
56 | 11774 (O3 aTo (=T o1 I BB e 3 I o O TSP PP PP RPTRPPRN 2
57 | N13965 | Coter Pin = 3/16 X 2 1/2 L0 weviiueeeiieie ittt 4
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Hydraulic Valves Mounting

ltem | Part No. Description Qty
1 11369 Pressure Relief VAIVE ...........ooii e 1
2 | 11695 Hawe Valve Assembly - Prior to Serieal Number K161605361...........ccocoeiiiieiiieeeiienne 1
K60525 | Hawe Valve Assembly - Serieal Number K161605361 to present ..........cccuceerinemnennnes 1
3 | 10091 HeX BOlt - 3/8 X 2 1/2 Lg GIF8.. ittt et e e aee e ae e e enaeean 2
4 | M-3388 | Locknut - 3/8 NYION INSEIT.....ccoiiiieiiiieeiiie ettt e e e e e e e e eneeeens 2
5 | D-5272 Locknut - 5/16 NYION INSErt (1023 1)...cciueiiiiiiieiiie ettt e e 5
6 | 10646 Hex Bolt - 5/16 X 3Lg - GR 8 ...t e e 2
7 | 10811 St SCrEW = 5/16 X 2-1/2 g 1ueeeeiiiee ettt e et e e nee e e eneeas 5
8 | 10949 Plastic Hose Clamp ASSEMDIY - 3/47 ... ..o 1
9 | 11360 oY= To @7 o= S UTROTPRRI 1
10 | 11586 Hex Nut - 10 mm - Prior to Serieal Number K161605361..........cccoeiiiieiiiieeiiee i 4
11586 Hex Nut - 10 mm - Serieal Number K161605361 to present .........ccccocrirenrismenssennns 2
11 | 11587 Set Screw - M10- 1.5x60 mm - Prior to Serieal Number K161605361 ..........cccccevveeennen. 4
11587 Set Screw - M10- 1.5x60 mm - Serieal Number K161605361 to present ................... 2
12 | 11588 LOCKWASNET = 1O MIM .ot e e e s s 4
13 | 11723 Cushion Valve - 200 PSI ...ttt e e nee e e aneeas 1
14 | 11740 Plastic Hose Clamp AsSemMDbIY - 13/16” ... 4
15 | 11808 HEX BOIt - 5/16 X 2 Lg = G8 .ottt ettt ettt e e e e sae e e s ae e e e enneean 2
16 | KA7T326 | PrESSUINE SENSOK ... iiiii ettt ettt ettt e ettt e e eate e e ae e e e anteeeamseeeambeeeaneeeaneeaaanneaans 1
17 | D-5489 | Washer - 13/32 ID X 13/16 OD ....cooiiiie ettt e e e e eneeeeas 20
18 | N42098 | Locknut - 5/16 NYION INSEIT........eiiiiiiie ittt e e 4
19 | K60526 | Set Screw - M8- 1.25x60 mm - Serieal Number K161605361 to present ................... 1
20 | K60527 | Hex Nut - 8 mm - Serieal Number K161605361 to present .........cccccocurirmmrnismsnsssmnnnnans 1
21 | W-522 Lockwasher - 5/16 - Serieal Number K161605361 to present ..........cccriveeriinnniennane 1
22 | D-5488 Flatwasher - 11/32 ID x 11/16 OD x 16GA -Serieal Number K161605361 to present | 3
23 | N21632 | Spacer - 0.364 ID x 0.54 OD x 3/4 Lg - Serieal Number K161605361 to present....... 1
16K PLUS October 2019 1-7
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Sensors Mounting

ltem | Part No. Description Qty
1 11584 Rubber Computer MOUNt - 1/27 ... 2
2 | 11585 Rubber Computer MOUNT - /47 ... .. et 2
3 10295 = Vg 10 = I = T ) USSP 1
4 | KB1552 | SCrEW = 1/4 X 1 /4 g eeeeeiiiie ettt ettt e et e e e e neeesneeeeanneeans 2
5 | 11505 SENSOI ASSEMDBIY ...ttt et be e e e e e e nre e e aneeas 4
6 11570 HEX NUL 12 - BraSS . .ueeeiieiiiiieeeee ettt ettt e e e e e e e e e e ee e e e e e e e e e e e s aaannneeneeees 8
7 | 11571 Machine Screw #12 - 24 X 1 Lg = BrasSs ....cocueieiiiiiiiee et 8
8 11572 Lockwasher #12 - 0.216 ID - BraSS......ucuuiiiiaiiiieiiiieiie it e et 8
9 11573 Flat Washer #12 - 0.25 ID X 0.562 OD - BrasSs.......cccueeeiureeiiireaiieeeieesieeeesieeessieeeasneeeens 16
10 | 11575 Nylon Spacer - 1/4 1D X 1/2 OD X 1/4LG «.eeeiueeeiiee e 8
11 | KAB406 | XA2 HaAINESS . coeiiiiiieeiieietee ettt e ettt et e e e e e e e e e e eee et e e eaaeaeeeaaaannnsnnseeeeeeaaaaeeeaaaannns 1
12 | K45802 | ComMPULET IMOUNT ... ..ttt ettt ettt e et e e mee e e et e e e eneeesneeeannneeans 1
13 | KA7316 | Maching SCreW #6 - 1/2 ...ccoieiiee ettt e e e et e e e e enree e e e e nnnees 8
14 | K47317 | Locknut #6 - NYION INSEIt.......oiiiiiiieei e 8
15 | KA7328 | QAN CONIIOIET ....eeiieiiiiiee ettt ettt et e e e et e e e e et e e e e e snsae e e e e enseeaeeennnees 1
16 | N22778 | Locknut - 1/4 NYION INSEIT.....coiiiiieiiiie ettt e et eeeneeeens 10
17 | S-1193 MaChINE SCIEW = 1/4 X B/4 ..ottt e e e e e et e e e s annneee s 2
18 | S-1198 Washer - 5/16 1D X 3/4 OD .....uuiieeiiciiee ettt e e ee e e e e e s e nnree e e e e nnnees 8

See "Electrical Control Assembly" for Harness
16K PLUS October 2019 1-9
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Bed Assembly - Stage 1 - Serial # K161405191 and prior

Item | Part No. Description Qty
1 11498 Idler Spacer - 0.824 ID x 1.05 OD x 7/8 wide - 80 ChaiN..........ccceeiiiiriiiiieeiiie e 2
K53400 | Bushing - 0.765 ID x 0.990 OD x 0.960 wide - 100 chain.........ccccuriimrirmersscsnsssmnennns 2
2 [ 11512 [dler SProcket - 80 CREAIN .......coiuiii ettt e et e e e s b e e e snaeeeas 8
K53404 | Idler Sprocket - 11 tooth - 100 CRhaiN .........cooeiiiiiiiiierre e 8
3 | 11845 Hydraulic HOSE = 1/2 X B9 LG «euueieiiiee ettt st e e ae e e e snaeeen 2
4 | 11846 Hydraulic HOSE = 1/2 X B3 Lgu.eeeueeeiiiieeitiie ettt sttt st e b e e e naee e s aeeeennneeen 2
5 | 11847 Hyd Hose - 1/2" x 34" Lg - 08 MJIC x 08 FJIC swivel end - Tensioner Return................. 1
6 | 11851 Hyd Hose - 1/2 X 75 Lg - 08 FJIC .....eiiii et 2
7 | 11855 Hydraulic HOSE = 1/2 X 52 Lg..eeeueeeiiieeeeiiie ettt e s eesnneeen 4
8 | 11864 Hydraulic HOSE - 3/4 X 38 L. .eceueeeiiiieeitiieeiiee ettt ettt st e e e ae e e aee e e nnaeeen 2
9 | 11872 Hydraulic HOSE - 1/2 X 189 LG ..ueieiiiieeiiee ettt 1
10 | 11873 Hydraulic HOSE = 1/2 X 99 L. iuuiieiiiee ettt ettt e e e e e ae e e e nneeeen 1
11 | 11874 Hydraulic HOSE = 1/2 X 80 L. .eeeueeeiiiieeiieeeitiee ettt sttt e e e aee e s aeeeennneeens 2
12 | 11886 Hydraulic HOSE = 1/2 X 25 Lgu.eeeuieeiiieeeaiiie ettt ettt et et e e ae e e e aeeeenneeeen 1
13 | 12029 Clamp - 1 1/2 - 4 HOIE - 3 BOIt ......ooiieiieieie e )
14 | 12030 Clamp - 2 - 4 HOIE - 3 BOIt ......eieiiieeeee e )
15 | 10075 Cap SCrEW - 3/8 X 1T 1/2 L 1 ueeeeeiie ettt e e eneeas 12
16 | M-3388 | Locknut - 3/8 Nylon Insert (10229)..........cuiiiiieiiieeiee et e e 12
17 | D-5272 Locknut - 5/16 NYION INSErt (1023 1)...cciuuieiiiieeiiie ettt e e e e 18
18 | S32944 | Locknut - 7/16 Unitorque (10B02) ......ceeoueeiiieeeiiiieeitieeeeieeesieeeeaieeeseee e seeeesseeesneeaesneeeens 8
19 | 10936 BUShING - LOAAET PIVOL.........oiiiiiiiiiii e 4
20 | 11282 =T PRSPPI 1
21 | 11342 Chain Tensioner - 80 CRAIN .......oouiiiiiie et ne e e eenneeas 1
K53403 | Chain Tensioner - 100 Chain.......cccoureiiiiiiinssinces s s s s ssss s s sms s ssms s sms s ssmnsnsans 1
22 | 11531 Bed Slider Plastic - Right - 80 Chain .........coiiiiiiiii e 1
K56663 | Bed Slider Plastic - 100 chain
23 | 11582 Bed Slider Plastic - Left - 80 Chain...........ooiiiiiiiiie e 1
K56662 | Bed Slider Plastic - Left - 100 chain
24 | 11576 Hex Bolt - 3/4 X 3 1/2 Lg - GR 8 ..ot 6
25 | 11579 HeX BOlt - 3/4 X5 Lg - GR 8 ..ottt e e e 2
26 | 11875 (O ]| L= 2 G 4 S 2
27 | 11876 (O | L= 2GR < SR 4
28 | 11879 (O ]| L= T G SRR 1
29 | 11880 (O ]| L= T 4 SR 1
30 | 12024 RUDDEI TUDE = 2 X 3/4....eeeeee et et e s e e naee e 4
31 | 12025 BUIK HEAA ClAMP = 2. ittt et e st e et e e et e e s be e e e aeeeeneeeennneeans 2
32 | 12026 RUDDET TUDE = 1 1/2 X 1/2. et 8
33 | 12028 RUDDET TUDE = 2 X 1/2... ettt e e e nnaeeaa 4
34 | 12031 BUlk Head Clamp = 1 1/2.... ettt e e e s ae e e e enaeeen 4
35 | 12033 Bulk Head Clamp - 1 1/2 - 4 HOIE - 3 BOIt......ccoiiiiiiieeiiiee e 2
36 | 12038 Hex Bolt - 7/16 X 2 Lg - GR 8. 8
37 | D-5489 | Washer - 13/32 ID X 13/16 OD ..ottt st e e ene e e 24
38 | N19549 | Te@ - 12 MUIC . ...ttt et e e et e e e nbe e e e bt e e eneeeeneeeennee 2
B9 | N21189 | SWIVEI EIDOW ..ottt e ettt e et e e st e e sae e e e mbe e e eneeeenneeeeneeeennes 2
40 | W-476 Flat Washer - 3/4 - 80 ChaiN .........coiiiiiiiie et e e 8
K53402 | Bushing - 0.765 ID x 0.990 OD x 1 1/8 OD x 3/4 wide - 100 chain .........cccococeriienrnnns 6
41 | W-518 HEX NUL = B/4 ..ttt ettt e et e e e et e e e bt e e e aeeeebeeeeanneean 8
42 | W-527 LOCKWASIET - 3/4......eeeee ettt ettt e st e et e e nae e e e aeeeeenneean 8
43 | W-538 WaSher - 7/16 ID X 1 OD ....ciiiiiieiiiiee ettt ettt e et e e st e e e e e e eenneeeneee 16
44 | C33958 | Retaining RiNG = B/4 .....ooo ittt e et et et e e e at e e ae e e e nee e e 4
45 | 11498 Idler Spacer - 0.824 ID x 1.05 OD x 7/8 wide - 80 ChaiN..........ccceeiiiiriiiieeeiiee e 2
K53401 | Bushing - 0.765 ID x 0.990 OD x 1.477 wide - 100 chain.........cccceviimriremincnnnsmeenans 2
16K PLUS October 2019 1-11
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Bed Assembly - Stage 1 - Serial # K161405301 to present

ltem | Part No. Description Qty
100 Chain on 22 inch centers
1 K55365 | Bushing-0.7651D x 1 3/8 OD x 1.22 Lg - 100 Chain ......cceviimmrirmrrssmnrssmssssssssssmnsnans 4
2 K53404 | Idler Sprocket - 11 tooth - 100 Chain .......ccccccceiiciimiicsrrr s 8
3 | 11845 Hydraulic HOSE = 1/2 X B9 L .eeiueeiiiiie ettt ettt ettt e e 2
4 | 11846 Hydraulic HOSE = 1/2 X B3 L .ueeueeeiiiie ettt ettt ne e b e nnnee e 2
5 | 11847 Hyd Hose - 1/2" x 34" Lg - 08 MJIC x 08 FJIC swivel end - Tensioner Return................. 1
6 | 11851 Hyd Hose - 1/2 X 75 Lg - 08 FUJIC ....oeiiiieee et 2
7 | 11855 Hydraulic HOSE = 1/2 X 52 Lgu.eciuueeiieie ettt ettt ne e nnnee e 4
8 | 11864 Hydraulic HOSE = 3/4 X 38 Lgu..ciuueeiiiieeiiiie ettt ettt be e 2
9 | 11872 Hydraulic HOSE = 1/2 X 139 Lg...uueeeiieieeiiee ettt 1
10 | 11873 Hydraulic HOSE = 1/2 X 99 Lgu.ueiueieiiiie ettt st be e e 1
11 | 11874 Hydraulic HOSE = 1/2 X 80 Lgu.eeeueeeiieieiiiiieeiiiee ettt ettt be e s 2
12 | 11886 Hydraulic HOSE = 1/2 X 25 L .ueiueeeiieieeeiiee ettt ettt st be e nnnee e 1
13 | 12029 Clamp - 1 1/2 - 4 HOIE - S BOIt ......eeiiiiieeeee e 3
14 | 12030 Clamp - 2 - 4 HOIE - 3 BOIt ......eieeiieeee e 3
15 | 10075 Cap SCrEW - 3/8 X T 1/2 L 1oueeeeiiee ettt s 12
16 | M-3388 | Locknut - 3/8 Nylon Insert (10229)..........coiiiiiiiiiieeiiie et 12
17 | D-5272 Locknut - 5/16 NYION INSErt (1023 1)...cciiuiiiiiiie ettt 18
18 | S32944 | Locknut - 7/16 Unitorque (10B02) ......ccoueieiieieiiiieaiiieesieeesieee e sie e see e sbe e sne e sneeessnneeens 8
19 | 10936 BUShING - LOAAET PIVOL.........eiiiiiiiiiii ittt 4
20 | 11282 7o TSP UPPPOUPPRORIN 1
21 | K53403 | Chain Tensioner - 100 ChaiN.......ccccuuremeriismmmisssmsssssssesssssss s ssssss s ssss s ssns s ssms s sssssnssmssnssns 1
22 | 11531 Bed Slider Plastic - RIGNT .......cooiiiiii e 1
23 | 11532 Bed Slider PlastiC - LEft.........eii et 1
24 | 11576 Hex Bolt - 3/4 X 3 1/2 LG - GR 8 ..ot 6
25 | 11579 HeX BOlt - 3/4 X5 LG = GR 8 ..eeiiiiie ettt 2
26 | 11875 OILLING = /2 X T4ttt ettt e s e e b e e e e ne e e 2
27 | 11876 Ol LINE = 172 X B0 ..ttt ettt ettt ettt rat e st e e sabe e e sne e e sab e e e e nneeennes 4
28 | 11879 OILLING = 3/4 X T4 ..ttt et et e s e et e e e e nn e e 1
29 | 11880 OILLING = 3/4 X 76 ..ottt ettt et e e nbe e e s e e e sabe e e e nneeennes 1
30 | 12024 RUDDEI TUDE = 2 X 3/4....eeee et 4
31 | 12025 BUIK HEAA ClAMP = 2.ttt s e e b e e e s be e e s bneesanneeaa 2
32 | 12026 RUDDEr TUDE = 1 1/2 X 1/2. et 8
33 | 12028 RUDDET TUDE = 2 X 1/2... ettt 4
34 | 12031 BUIK Head Clamp = 1 1/2.. ettt be e nnnee e 4
35 | 12033 Bulk Head Clamp - 1 1/2 - 4 HOlE - 3 BOIt......ccoiiiiiiie et 2
36 | 12038 Hex Bolt - 7/16 X 2 Lg - GR 8 ...ttt 8
37 | C33958 | Retaining RiNG = B/4 ....ooo ittt e s ne e 4
38 | N19549 | Te@ - T2 MUIC ... ettt e e e e e e e sbe e e s be e e s nreeennes 2
39 | N21T189 | SWIVEI EIDOW .....oiiiiiieiiii ettt ettt et e s e e et e e e sne e e enbe e e s nneeennes 2
40 | K53402 | Bushing-0.765ID x 0.990 OD x 1 1/8 OD x 3/4 wide - 100 chain ........ccccueemmisemnnnnns 6
41 | W-518 HEX NUL = B/4 ..ttt ettt st e e s b e e e s be e e s beeesnnneeaa 8
42 | W-527 LOCKWASIET = 3/4.... .ottt b e e be e e s be e e e nneean 8
43 | W-538 Washer - 7/16 ID X 1 OD X 14 Ga ...eeeiueieiiiie ittt 40
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Bed Assembly - Stage 2

ltem | Part No. Description Qty
1 11592 ROd - 1/2 X 6 1/4 FUIl TAFEAM .....eiiieiii ettt 1
2 | 12236 Sprocket - 26 TOOth - 80 ChaIN ......ooiiiie e 1
3 | 12243 S Toz=To7=T g I I L G2 USSR 1
4 | 10604 HEX BOIt = 172 X 2 g +eeeinteeeiiete ettt ettt e et e et e e et e e e nneesneeeeanneeans 4
5 | 11409 Hydraulic Motor - Char-Laynn 6000 SEri€S........c.euiiiriiiiieeiiieeeiieeeieeeeiee e eeee e 1
6 | 11414 Bracket - MOtOr MOUNT.........uiiiiiiiiiee e 1
7 | 11505 SENSOI ASSEMDBIY ...ttt et be e e e e e e nre e e aneeas 3
I I G A oy A I o1 |V RS 1T 4 Yo SR 1
8A | K53635 | Jam Nut - 5/8-18 UNF - Stainless Steel..........cooiiiiiiiiiiiiiee e 2
9 | 11570 HEX NUL = #12 - BIaSS. oo iieeiie ittt e e e s 6
10 | 11571 Machine Screw #12 - 24 X 1 Lg = BrasSs ....cccueieiiiiiiiie e 6
11 | 11572 Lockwasher #12 - 0.216 ID - BrasS........cuuiiiiiiiiiiiiiiie ettt 6
12 | 11573 Flat Washer #12 - 0.25 ID X 0.562 OD - Brass.......ccceeiueieiiieeeaiieeeieeaieeeeseeesseeee e ene 12
13 | 11575 Spacer - 1/4 1D x 1/2 OD X 1/4 Lg NYION.....couiiiiie et 6
14 | 11582 AN SCIEW = 1/2 X 2 1/2 et et e e e 4
15 | 11734 Sprocket Browning Taper Lock - 11 Tooth (H80P11) ...coooeiiiiiiiiiee e, 1
12050 Browning SI€ave - (P1 X 1 1/2) .ottt 1
16 | 12053 RIiNg Clamp - 2-9/16 - 3-1/2 Di@l..cceiuieieeiie ettt 1
17 | 12211 Keyed Shaft - 2 Didl X 33 g -.eeeeueeeiiieeeaiiieeiieeeeiee et e ettt et eesee e e sbeeeesneeesneeeeenneeans 1
18 | 12214 Counter Wheel WEIdMENT .......oooiii ettt et e s 1
19 | 12237 Flange Bearing - 4 BOlt.... ... 2
20 | 12242 Spacer Shaft- 3 1/2 Dia x 1 1/16 Wide - 80 Chain .......ccooceiiiiiiiiiee e, 1
K53638 | Spacer Shaft - 3 1/2 Dia x 15/16 Wide - 100 Chain ........cccceiriemmriimrinssssssmssssessssmnennns 1
K55397 | Spacer Shaft - 22" SPACING - 3 1/2 Dia x 1 3/4 Wide - 100 chain
21 | 12254 GV 12 To D = = X« USRS 4
22 * *x % % %
23 | F-3405 LoCkNUL = 1/2 UNITOTQUE ... ettt e e e eneeean 1
24 | SB1736 | HEX BOIt - 5/8 X 2-1/2 LG 1 uueeieieeieeiiee ettt st et e s e e e e e e ne e e e 8
25 | W-516 HEX NUL = 172 ettt et et e e et e e st e e e neeesaeeeeenneean 10
26 | W-517 HEX NUL = 5/8 ..ttt ettt e st e et e e e et e e st e e e e neeesneeeeanneean 8
27 | W-525 LOCKWASINET = 1/2... ettt e st et e e aee e e aeeeeenneeans 8
28 | W-526 LOCKWASIET = 5/8......eeeieee ettt et e e b e e ae e e e ae e e e enneeans 8
29 | W-539 FIAtWASIET = 1/2 ..ttt ettt e et e e st e e e e nee e s neeeeenneean 10
30 | 10256 LTI e T - RSP 2
31 | S32944 | Locknut - 7/16 UNtorque (10302) .....ccueeeiiiieiiieeeiiee e eeee et e et e s e e e e e eneee e 2
32 | 10847 Hex BOlt - 7/16 X 3 LG GR 8 ...ttt e e sneee e 2
33 | 12236 Sprocket - 26 TOOth - 80 ChaIN ......oiiiiie e 2
K53405 | Sprocket - 21 Tooth - 100 Chain........ccceiiciiiiismircr s s mn s 2

16K PLUS October 2019 1-15



Slow Moving Vehicle Sign

T
N\
\/

w[.'i‘

T\

\/ =
\ \Wrgod
AV,

-

Item | Part No. Description Qty
1 N22778 | Locknut - 1/4 NYION INSEIT.....coiiiiiiiii e 2
2 | N34475 | Slow Moving Vehicle EMDBIEM .......cccoiiiiiiiieee e 1
3 | S-1198 Washer - 5/16 1D X 3/4 OD ......eiiiiiiiee et 4
4 | W-1552 | HEX BOIt = 1/4 X1 L ettt e e 2
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Bed Attachment

Item | Part No. Description Qty
1 10256 TN 4 N - OSSR 2
2 | S32944 | Locknut - 7/16 Unitorque (10302) ......coeiiiiiiieeeiiiiee et 2
3 | 10847 HEX BOIt = 7/16 X B L0 e ieeeeiiiie et e ettt et s e e e st e e st e e s e e smneeeenneeeaneeeennneeans 2
4 | 11115 LT L N - USROS 2
5 | C26701 Locknut - 1/2 NYION INSEIT.....oiiiiiiii e 2
6 | K25798 | HEX BOIt - 1/2 X 4 LG . eiieiiiie ittt ettt ettt e st e e e e e et e e e neeeenneeeennneeennes 2
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Loader Assembly - Serial # K161405191 and prior

Item | Part No. Description Qty
1 10439 Hydraulic Cylinder - 4 1/2 X 8 SErOKE........eiiiiiieiie et 1
2 | 10440 Hydraulic Cylinder - 4 X 8 SErOKE. .......eiiiiieiiiie ettt 1
3 | 11512 [dler SProcket - 80 CREAIN .......coiuiii ettt e et e e e s b e e e snaeeeas 4

K53404 | Idler Sprocket - 11 tooth - 100 CRhaiN .........cooeiiiiiiiiierre e 4
4 | 11574 (2= 1[I @ g o 1T RSP 2
5 | 11678 FramE BUMIPET ...ttt e e et e e et e e e e s 4
6 | 10065 HEX BOIt = 5/8 X 5-1/2 ...ttt e e e e e 8
7 | 10104 Plate - AIGNMENT SIAGK .......eeiiiiie et eesaaeeen 4
8 | 10180 90 Deg EIDOW - JIC TO ORB ...ttt 9
9 | 10256 (oY= Vo [ T T B T - ORI 2
10 | S32944 | Locknut - 7/16 Unitorque (10B02) ......ceeoueeiiieeeiiieeaitieeenieeesieeeeeieeeeeee e seeeesneeesneeeesneeeens 2
11 | 10351 S 1o =Y ey I I o o] PSSR 4
12 | 10355 Grab Hook Thrust Bearing - 1/2 Di@......cccuueiiuiieiiiie et 4
13 | 10604 [ Loy = o] | e 1 2 2 o SRR 4
14 | 10827 ShACKIE PiN - 3/4 ...ttt ettt e ne e e eneeas 2
15 | 10847 HEX BOlt - 7/16 X 3 LG GI8 ...ttt et e e e e e e b e e e nnneeen 2
16 | 10936 BUShING - LOAAET PIVOL.........oiiiiiiiiiii e 8
17 | 11309 o= o =Y PRSPPI 1
18 | 11497 Loader Idler Spacer - 0.824 ID x 1 OD x 7/16 Lg - 80 chain........ccceiieiiiieeiiiieeiiee e 8
19 [ 11505 SENSOI ASSEMDBIY ...ttt e et e e ne e e eeeneeas 1
20 | 11527 Bale ON WEIAMENT ...ttt e e e e e e aeeeesnaeeans 1
21 | 11541 Upper Chain Plastic - White Polyethylene............ccoouiiiiiiiiiiiieee e 2
22 | 11570 HEX NUL = #12 - BIaSS. ..o ieiieiei ittt ettt et e e s annnee s 2
23 | 11571 Machine Screw - #12-24 X 1 Lg - BrasSS ....cccueiiiieiiiie e 2
24 | 11572 Lockwasher - #12 - 0.216 ID - BrasS.......ccoiiiiiiiieiiiiiiee ettt 2
25 | 11573 Flat Washer - #12 - 0.25 ID X 0.562 BrasS ........ccouuiiuuiiiiiiiiiiiee et 4
26 | 11575 Spacer - 1/4 1D x 1/2 OD X 1/4 Lg NYION ...t 2
27 | 11576 Hex Bolt - 3/4 X 3 1/2 Lg - GR 8 ...ttt 4
28 | 12166 Hydraulic Cylinder - 2 1/2 X 16 StroKe.......ccouiiiiiie e 1
29 | 10178 Male Connector - 3/4 - 16 MORB X 3/4 - 16 MJIC .......ccuiiiiiiiiieeeiee e 1
30 | C26701 | Locknut - 1/2 NYION INSEIt.......cociiiiiiiie e s s s s s 2
31 | C17295 | LocKNUL - 5/8 NYION INSEIT ... ittt st e e e 8
32 | F-3405 Locknut - 1/2 UNItOrQUE ......cocceeriiimeinrieinsmssssms s s s ssss s ssss s e ssms s ssms s smssnssmnsans 14
33 | K42394 | Grab HOOK PiVOt - LOWET .....coiiiiiiiiiie ittt sttt e et e e e e e e e 2
34 | K42396 | Grab HOOK BUSHING = 3 1/2 D@ ..cccuuiieiiiieeiiie ettt 4
35 | K44042 | Hydraulic Cylinder - 3 1/2 X 19 9/16 StroKe........oeiiiiiiiiiieiie e 1
36 | K44046 | Cylinder, Loader - 3 1/2 x 19 9/16 Stroke - Left ........cccveveieiiiiiiiiecieee e 1
37 | K47014 | Grab HOOK PiVOt - UPPEI.....ci ittt ettt et e e st e e e ne e e eneee e e 2
38 | N22778 | Locknut - 1/4 NYION INSEIT ... ittt et e e e e 4
39 | S-1198 Washer - 5/16 ID X 3/4 OD X 1/16 ThiCK......ceeiiueeeiiiie et 8
40 | W-518 HEX NUL = B/4 ..ttt ettt e et e e e et e e e bt e e e aeeeebeeeeanneean 4
41 | W-527 LOCKWASIET - 3/4......eeeee ettt ettt e st e et e e nae e e e aeeeeenneean 4
42 | W-539 FIAtWASIET = 1/2 ..ttt ettt e et e e e b e e e ae e e e beeeeenneeen 10
43 | W-1552 | HEX BOIE - 1/4 X 1 L tiiieeiiiie ettt ettt e e et e e et e e ene e e eneeeennee 4
O I G TV 1 R I € T = Lo i o (oo SR 1
I I G T i I € T = o i o (o TR 1
46 | K45445 | Grab HOOK PiN .....eeiiiieeiei ettt sttt et e et e e e ae e e emne e e eneeeennee 2
47 | W-485 HEX BOIt = 1/2 X 1 1/4 g ettt e b e e e nnaeeen 2
48 | C-231 [ Loy =0 | e D SR 2 I PP OUPPRI 2
49 | D-5274 LOCKNUL = 1 UNITOIQUE ...ttt 2
50 | D-5498 Flat Washer - 1 1/16 ID X 2 OD X 1/8 THhICK ....cceouveeiiiiieeiiieeciie e 2
51 | K51598 | Bushing - Inner - 0.765 ID x 1 3/8 OD x 0.655 Lg - 100 chain ........cccceeemriimnrnssnennes 4
52 | K51599 | Bushing - Outer - 0.765 ID x 1 3/8 OD x 0.822 Lg - 100 chain.........ccceurmersrumrrnssmnennans 4
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Loader Assembly - Serial # K161405301 to present
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Loader Assembly - Serial # K161405301 to present

ltem | Part No. Description Qty
100 Chain on 22 inch centers

1 10439 Hydraulic Cylinder - 4 1/2 X 8 SIrOKE........eiiiiii ittt 1
2 | 10440 Hydraulic Cylinder - 4 X 8 SrOKE........cuiiiieiiie ettt 1
3 | K53404 | Idler Sprocket - 11 tooth - 100 Chain .......cccceciiiiimiiisrr s 4
4 | 11574 Bale ON SPIING. . eeieiiiie ittt e st e e sne e e e b e e e e nn e e s ne e e e naneeaa 2
5 | 11678 FrameE BUMPET ...t e s e e e s e e e s 4
6 | 10065 HEX BOIt = 5/8 X 5-1/2 ..ttt 8
7 | 10104 Plate - AIGNMENT SHAGK .......viiiiiie e 4
8 | 10180 90 Deg EIDOW - JIC TO ORB ...ttt st 9
9 | 10256 Loader Pin = 1 7/16 D@ ..coocueeeiiiieeieee ettt st ne e nnnee e 2
10 | S32944 | Locknut - 7/16 Unitorque (10B02) ......ccoueeeiieieiiiieaiiieerteeesiieeesiee e e sbe e e sne e sneeessnneeens 2
11 | 10351 ] [To (=Y s I I o o G OO PRSPPI 4
12 | 10355 Grab Hook Thrust Bearing - 1/2 Di@......c.cueeiiiieiiiie et 4
13 | 10604 HEX BOIt = 1/2 X 2 g 1eeeiieieitiee ettt ettt st e e e e ne e e s nneeaa 4
14 | 10827 ShACKIE PN = 3/4 ...t 2
15 | 10847 HexX BOlt - 7/16 X 3 LG GR 8 ..ottt 2
16 | 10936 BUShING - LOAAET PIVOL.........eiiiiiiiiiii ittt 8
17 | K55360 | Loader - 22 inch chain CeNters ........ccccvivimmermninnmnsmnnssss s s s 1
18 | K55262 | Loader Idler Spacer -1 1/32 1D x 1 3/8 OD x 3/8 Thick - 100 chain.......cccccccerereennnnees 8
19 | 11505 SENSOT ASSEMDIY ...t ae e neeas 1
20 | 11527 Bale ON WEIAMENT ......oiiiiiiiiie et e et e e s e e e e s e e e s annaeees 1
21 | 11541 Upper Chain Plastic - White Polyethylene............ccoouiiiiiiiiiii e 2
22 | 11570 HEX NUL = #12 = BraSS. . eeeeiiiiiii ittt e e e e e e e e e e e e eeees 2
23 | 11571 Machine Screw - #12-24 X 1 Lg - BrasS .....cccueiiiieiiiiie et 2
24 | 11572 Lockwasher - #12 - 0.216 ID = BrassS......ccuuiiiiiiiiiiiiiie ettt 2
25 | 11573 Flat Washer - #12 - 0.25 ID X 0.562 BrasS.........ccouiiuiiiiiiiiiiiee e 4
26 | 11575 Spacer - 1/4 1D X 1/2 OD X 1/4 LG NYION.....cocuiiiiiieiiee e 2
27 | K66074 | HEX BOIt - 1 X 3 1/2 LG .uiiccerrreerisnnnnssnmsissmsssssmsssssssssssmssssms s s smn s s ssss s ssns snssmssnssns snssmssnssns 4
28 | 12166 Hydraulic Cylinder - 2 1/2 X 16 SIrOKe.......cocuii i 1
29 | 10178 Male Connector - 3/4 - 16 MORB X 3/4 - 16 MJIC .......cccuiiiiiieiieeeeeee e 1
30 | C26701 | Locknut - 1/2 NYION INSEIt......cciiiiiiiiiiiir s sses s s s s s s s 2
31 | C17295 | LoCKNUL - 5/8 NYION INSEIT ...ttt 8
32 | F-3405 Locknut - 1/2 UNItOrqUE .......cccceriiimsriimsissss s s s s sss s s s s s ssms s ssss sssms snssmnsans 14
33 | K42394 | Grab HOOK PiVOt - LOWET .....cciiiiiiiiiie ittt sttt s e s nn e 2
34 | K42396 | Grab HOOK BUSHING = 3 1/2 D@ ..cccueiiiiiieiiiie ettt 4
35 | K44042 | Hydraulic Cylinder - 3 1/2 X 19 9/16 StrOKe........oeiiiiiiiiiiiiiee e 1
36 | K44046 Cylinder, Loader - 3 1/2 X 19 9/16 Stroke - Left .....coovoiiiiiiiiiiiee e 1
37 | K47014 | Grab HOOK PiVOt - UPPEI.....ciiiiiiiiiiie ittt ettt sttt st s sne e e s nn e 2
38 | N22778 | LOCKNUL - 1/4 NYION INSEIT ...t ne e e 4
39 | S-1198 Washer - 5/16 ID X 3/4 OD X 1/16 ThICK......ceeiiueieiieieiiiee et 8
40 | D-5274 Locknut = 1 UNItOrQUE ......cceriiisrmmrrisssssmsnssssssssssssssssssssssssssssssssssssnssssssssnssssssssmnsnsssssnnnnns 6
41 | D-5498 Flat Washer - 1 1/16 ID X 2 OD X 1/8 THICK ....ccevuveiiiiiieiieieeiee et 2
42 | W-539 [ = = 1] 1= G SRR 10
43 | W-1552 | HEX BOIE = 1/4 X T LG touiiieiiie ettt ettt ettt s e e e e e nn e 4
I (G LV e 1 T B C 1 = o I [ Yo G USSR 1
45 | KA5434 | Grab HOOK...oiiiiiiiiii ettt ettt e e et e e et e e e e e bt e e e e e nbee e e e e s nnreeeeeennnees 1
46 | KA5445 | Grab HOOK PiN ...eeiiiiiiiiiiieiiie ettt ettt e e e et e e e e e e e e e e nnbeee e e e nnnees 2
47 | W-485 HEX BOIt = 1/2 X 1 1/4 g ettt 2
48 | C-231 HEX BOIt = 1 X 5 /2 L0 cueeee ittt ettt ettt st e e e s be e e nnneeaa 2
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Loader Arm Assembly

ltem | Part No. Description Qty
1 10075 HexX Cap SCrew = 3/8 X 1-1/2 L .eee ettt e e 6
2 | M-3388 | Locknut - 3/8 Nylon Insert (10229)..........uii it e e e e e sneee e 6
3 | 10256 [IoT=To [T o1 T B T - RSP 4
4 | 10257 LTI e T - R OTPRTIN 2
5 | S32944 | Locknut - 7/16 UNitorque (10302) ......ccueeeiiieieeieeeiieeeeiiee e siee et e e e e saeeeaeeeeseneee e 6
6 | 10847 HexX BOlt - 7/16 X 3 LG GR 8 ...ttt e e e 6
7 | 11324 Alignment Arm StUD - Left....ooei e 1
8 | 11328 Pin - Alingment Arm - 1-15/16 X 8-7/32 UL ....ceiiuuiiiiiii et 2
K55352 | Pin - Alingment Arm - 1-15/16 x 8-7/32 UL - greaseable...........cccccoeriiiiiiiiiiiiieeeiee
9 | 11331 LTI SRR OTPPTI 2
10 | 11332 Alignment Arm Stub - Right ......ooii e 1
11 | 11333 B EXEENSION ...t 4
K56049 | Bed EXtension = 2015 ...
12 | KA7303 | Left Arm A O ...ttt ettt e et e e s e e e s e e e eneeeaneeaeanneeans 1
13 | K47304 | Right Arm Add O, ettt ettt et e e e e e e e e eneeesneeeaanneaans 1
14 | 11505 Ferro SENSOr ASSEMDIY.........oiiiiiiiiie ettt ae e e ennee e 1
15 | 11533 Loader Slider Plastic - Right ........coiiiiiiie ettt 1
K56660 | Loader Slider Plastic - Right (For Serial # K161405191 and prior using 100 chain)
16 | 11534 Loader Slider PIastiC - Left.... ... it 1
K56661 Loader Slider Plastic - Left (For Serial # K161405191 and prior using 100 chain)
17 | 11543 Bed Extension Pin - 5/8 Dia X 6 59/64 Lg ......oeeiuiiiiiieeeie e 4
18 | 11570 HEX NUL = #12 - BIaSS...cciieeiiiiiiiiieie ettt et e e e s s 2
19 | 11571 Machine Screw #12 X 1 Lg - Brass ....ceoouiioiiii et 2
20 | 11572 LOCKWASNEE = #12 = BIraSS .....ciiiiiiiiiiiiiei ettt 2
21 | 11573 Flat Washer - #12 - 1/4 1D X 9/16 OD - BrasSS ......cccccueeeiiuieeiiiaeeiieeeiie et eesiee e e e 4
22 | 11575 Spacer - 1/4 1D x 1/2 OD X 1/4LG NYION.....coiiiiiiie et 2
23 | 12461 SENSON BIaCKEL......ei ittt e e neeas 1
24 | D-5489 Washer - 13/32 ID X 13/16 OD X 16 Gl ..euveeeiueeeeiiie et eeieee e 12
25 | F-3405 LoCkNUL = 1/2 UNITOTQUE ... ettt e e e eneeean 2
26 | S32590 | HEX BOIt - 3/4 X 7 GRB ...ttt e et et e et e e s ae e e e e e e e neeeennes 4
27 | W-131 [ E= T o] T T YA USRI 4
28 | W-493 HEX BOIt = 1/2 X 3 1/2 g weeeiteee ettt ettt et et e e ae e e e ae e e e enneean 2
29 | W-518 HEX NUL = B/4 .ttt et et e et e e eee e e s be e e e neeeaneeeeanneean 4
30 | W-527 LOCKWASIET - 3/ttt ettt e et e e st e e e aee e s aeeeeenneeans 4
31 | 10248 1ol 0o =T C -1 o] o TSR 04
32 | S-752 GIFBASE ZETK ...ttt ettt ettt ettt e ettt e e et e e a e e e e e be e e e nte e e e ne e e e neeeanneeeaneeas 2
16K PLUS October 2019 1-23



Hose Clamp Locations - Stage 1

Ay T~ 17

It
Item | Part No. Description Qty
1 D-5272 Locknut - 5/16 NyION INSErt (1023 1)...cciuiiieiiieeeiie ettt e e 2
2 | 10256 (oY= Lo [T T T B T - TSSO 4
3 | S32944 | Locknut - 7/16 UNitorque (10302) .....cccueieeiiieeeeieeeeieeeeieeeseeeseeeeseeeeseeeessaeeeeeeeeeeneee e 4
4 | 10811 St SCrEW = 5/16 X 2-1/2 L cueeeeiiee ettt et e e e e e e s e e e neeeenneeas 2
5 | 10847 Hex Bolt - 7/16 X 3 LG GRS ... ittt e e e e nneeeen 4
6 | 11333 B EXEENSION ...t 4
7 | 11543 Bed Extension Pin - 5/8 Dia X 6 59/64 Lg ......ceiiueeeiiieeeiee e 4
8 | 11740 Plastic Hose Clamp ASSEMDIY .......cooiiiiiiie e 2
9 | W-131 [ F= 1T o) T T Y SRR 4
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Hose Clamp Locations - Stage 2

Sensor Mounting

11505 U/”m
11573

e
11575
I

——— 11573

11572
11570

Mount

Item | Part No.
1 11871 Hyd HOSE - 1/2 X 139 . ettt e et e e et e e et e e e nnee e e neeeennaeeans 1
2 | D-5272 Locknut - 5/16 NyION INSErt (1023 1)...cciueiieiieeeeiie e e e e e eeenaee e 5
3 | 10811 St SCrEW = 5/16 X 2-1/2 L 1ueeeeiiie ettt e e e e e e s e e e neeeenneeas 5
4 | 11505 SENSOT ASSEMDBIY ...ttt et e e ne e e e e e nneeas 1
5 11570 HEX NUL = #12 - BIrasSS...cciieieeiii ettt ettt e et e et e e s ananee s 2
6 | 11571 Machine Screw #12 X 1 Lg - Brass ...oeoouii oot 2
7 11572 Lockwasher - #12 X 0.216 ID = BraSS ......cccoiiuuiiiiiiiiiiieee ettt 2
8 | 11573 #12 Flat Washer - #12 - 0.25 1D X 0.562 OD Brass........cceeoueeerieeeiiie e 4
9 | 11575 Spacer - 1/4 1D x 1/2 OD X 1/4LG NYION......oiuiiiiie e 2
10 | 11740 Plastic Hose Clamp ASSEMDIY ..........oiiiiiiiee e e e 5
11 | 12461 ST a0 gl =T =T (] S SO 1
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Drive Chain Assembly

1-26 October 2019 16K PLUS



Drive Chain Assembly

ltem | Part No. Description Qty
1 12167 Hydraulic Cylinder - 2 X 8 SErOKE. ... .ueiiiiiieiiee ettt 1
12238 Roller Chain - #80 57P ...ttt e et e et e e e ebe e e e ae e e sneeeennneean 1
3 | 12240 Roller Chain - #80H 383P ... ..ttt e et e e s e e e s ae e e e nnneeans 2
K53406 | Roller Chain - #100H 309P..........cociirmiiiiiimsisss s s ssss s s ssms s ssms s ms sassmnsssans 2
4 | 11751 Power Slide - 80 Chain ......coueiiiiie ettt 1
K47300 | Power Slide - 100 chain - Serial # K161405191 and prior.........ccceeoeeeiiieeeiieesiiee e 1
K55367 | Power Slide - 100 chain - 22 inch chain center - Serial # K161405301 to present.... | 1
5 | 12008 S T=T o To T g F= T 1= SRS 1
6 | 34986 Chain Link - 80 chain (K41624 - Kit includes 2 of 34986 and hardware)............cc.c........ 4
K51099 | Chain Link - 100 Chain ......cccccoiiiiiiiiis s s s s sms s s s s s s ssms s ssss snssmnsnsnns 4
7 | 44006 Chain Link Bolt - 5/16 x 1 5/8 shoulder x 1 7/8 Lg - 80 chain ........cccccoeiiiieeiiieiieeeee, 4
K53407 | Hex Bolt - 3/8 X 3 Lg - 100 Chain ......ccceiimiiiinircms s sss s s s s s ssmnsnsnns 4
8 | C33957 | Carriage Bolt - 3/4 X B Lg ... eieiiiieiiiie ettt e e e 2
9 | D-5272 Locknut - 5/16 Unitorque - 80 ChaiN .........oooiiiiiiiiieiiie e 12
M-3388 | Locknut - 3/8 Unitorque - 100 Chain ........cccercemminmmnnssrnsss s s s e 12
10 | KA5448 | HItCh BOlt.. . ettt ettt e et e e e e e e e e sneeesneeeaanneeans 1
11 | K45683 | FOrk Retainer BIOCK.........coiiiiiiiiiiiiieie et 2
12 | K47015 | Slider SPacer - 80 ChaiN........cieiueiieiiiee it ettt e eee ettt e e see e ebe e e eneeesneeeeaneeaans 2
13 | K47017 | Hex Bolt - 5/16 X 1 1/4 Lg - 80 ChaiN.......eeiiiiieeiie ettt 8
W-478 Hex Bolt - 3/8 X 2 Lg - 100 ChaiN ....cocveeeiiriiinises s s sssass s s ssms s s snssmns s 8
14 | K48395 | 4" Red Led LAmM .ottt e et 4
15 | K48396 | 4" AMDEr Led LamP ...ceiiiiiiiiiiie ettt e e e 4
16 | K4B397 | RUDDEI GIOMET ...ttt ettt ettt e ettt e et e e e e e e mbe e e eneeesneeeeanneeans 8
17 | W-518 HEX NUL = B/4 .ttt et et e et e e eee e e s be e e e neeeaneeeeanneean 2
18 | W-527 LOCKWASIET - 3/4..... ettt ettt e st e et e e ae e e s ae e e e enneeans 2
19 | W-539 FIAtWASIET = 1/2 ..ttt ettt e et e e st e e e e nee e s neeeeenneean 8
PO I T 0 I I = 7 1= o = 3
21 | W-519 N UL USSR 6
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Final Assembly

ltem | Part No. Description Qty

1 10369 (O] g Eo T B T R ] B e USSR 2
2 | 10662 Grab HOOK = 3/8 Chain ......ciiiiiieeie ettt e e e eneeas 2
3 | 10677 TWIN ClBVIS ..veeieeiitieiee ettt ettt e e et e e e et e e e e eateeeeeseasteeeeesansseeeeeeasssneeeesassenaeeans 2
4 | 10066 Hex BOlt - 5/8 X 8 LG GRB .....coiiiiie ettt e ae e eneee e 1
5 10142 Draw Bar HITCh PIate.......oooi it 2
6 | 10247 Klik Pin - W/Chain+Cotter - 1/4 X 1 3/4 LG «.ueeiiiiee et 1
7 | 10313 Spacer Bushing - 1 1/2 OD X .375W ...t 1
8 | 11310 AlIgNMENt Arm ENd - L. 1
9 [ 11319 Alignment Arm ENd - Rt 1
10 | 11724 FOrKIift TOOth = 8 X 84 ...t e e e e e e e e e e e e nnneeeeees 2
11 | C15768 | HEX JAM NUL - 1 1/4 Lottt et e et e e s ae e e ae e e eeneeeens 1
12 | C17295 | Locknut - 5/8 NYION INSEIT.....cooiiiieiiiie ettt e e e e eneeeens 1
13 | C33957 | Carriage Bolt - 3/4 X B LG i iueeeiiii ettt ettt e ae e eneeeen 2
14 | KAB5448 | HItCh BOlt.. . ittt ettt e e e e ee e e et e e e sneeesneeeeeneeaans 1
15 | K45683 | FOrk Retainer BIOCK.........coiiiiiiiiiiiiiiie et 2
16 | PBTD20 | HEX NUL - 1 1/4 ottt ettt e et e e s ee e e e mbe e e eneeesneeaeenneaans 1
17 | S32590 | HEX BOIt - 3/4 X 7 GRS ...ttt ettt e e ae e e neeeeaneeaens 4
18 | S34182 | Washer -1 9/32 D X 2 1/2 OD ..ottt e e 2
19 | W-518 HEX NUL = B/4 .ttt et e et e et e e eee e e s be e e e eneeeeaeeeeanneean 6
20 | W-527 LOCKWASIET = B/4 ... .ottt e e et e e e e e e e s e e e e e e nnsseeeesannnnees 6
21 | W-541 Washer - 2 OD X .81 ID ... iiiiee ettt e e e e aee e e e e e e e e e nnree e e e e nnnees 4

K56033 String Saver (Not Shown)

Part will help to protect strings when Stacking 4X4 bale off string.
Short Bale Brackets (Not Shown)
12304 Bracket Rear ........ooccciiiiiiiiii e 2
12305 Bracket Front.........oocciie e 2
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Hydraulic Assembly

s 92 o o NOTE: This is a representation of the parts

g ‘ 35 df /36 used in the hydraulic assembly and
31 sg\ﬁ B~ 89 not a routing diagram. 81
32 i B 38 ™~ nﬂn//37 2

~ 36 Closed Center Shown \ED \
H E

73 /
I |:J,gm
19 T AN
97 ﬁ"/'a/ / \
8 98
. y 1 \77 11 43
4 /g %/ 7 v o
Vi AN MNP
72/

Top Ports-B 11695 Cyl Piston Ends
‘.A.A. | G.H. | Bed |Motor |Loader R

) LR oy
VaIveDetI
46

67 77 50
d——r
67 77 50
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Hydraulic Assembly

ltem | Part No. Description Qty
1 10178 Fitting Straight - 08 MORB X 08 MUIC.........cciiuiiiieiiiiiie e 2
2 | 10180 Fitting 90 Elbow - 08 MORB X 08 MUIC ........ooiiiiiiiiie it 15
3 | 10187 Fitting-O-Ring Run Tee - 08 MJIC x 08 MJIC x 08 MORB.........cccvvvveiiiiiiie e 1
4 | 10436 Bed Cylinder - 5 x 36 x 2 1/2 Dia shaft - 12 ORB (AW-0024) .........cccceiiieriiieaiiea e 2
5 | 10439 RT AA Cylinder - 4 1/2 x 8 x 2 Dia shaft - 08 ORB (AW-0027) ......cccceeiiireiiieeiiee e 1
6 | 10440 LT AA Cylinder - 4 x 8 x 1 3/8 Dia shaft - 08 ORB (AW-0028) .........ccceeiieeeeiieeaiieeenieenne 1
7 | 10449 Hitch Cylinder - 3 1/2 x 18 x 1 3/4 Dia shaft - 08 ORB (AU-0478) .......ccccceeirieeiiieaeiieenne 1
8 | 10854 Inline Fitting CheCk VAIVE ... 1
9 | 10935 Fitting - Straight - 12 MORB X 12 MUIC ..ot 2
10 | K44042 | Right Loader Cylinder - 3 1/2x 19 9/16 - 08 ORB (BJ-0071) ....eeviiiiieiiieeeiee e 1
11 | N29356 | Fitting - Swivel Nut RunTee - #12 JIC (11348).....ccccvirimmrnimrinrmrssms s sssses s e 4
12 | 11350 Fitting - Straight - 20 ORB X 16 JIC ....couiiiiiie ettt 2
13 | 11351 Fitting - Reducer - 16 JIC X 12 JIC.......c..uiiiii it 2
14 | 11353 Fitting - Straight - 04 MORB X #4 MUIC ........ooiiiiiiie e 2
15 | K47925 | Adaptor - Straight - 04 ORB X 08 JIC.......coiiiiiiiie it 1
16 | 11355 Fitting - Straight - 16 MORB x 08 MJIC - Prior to Serieal Number K161605361 ............. 8
N29359 | Connector - 08 MJIC x 10 MORB - Serieal Number K161605361 to present............. 8
17 | 11356 Fitting - Straight - 16 MORB X 12 MUIC ..ot 8
18 | 11357 Fitting - 90 EIDOW - #4 FJIC X #4 JIC ....neeie ettt 2
19 | 11358 Fitting - 90 EIbow - 08 FJIC X 08 MUIC.........cccocmiiiimrrnrmrssinsssssansssssssssssmsssssmssssmsssssmsssas 3
20 | 11359 Fitting - 90 ElIbow - 12 FJIC X 12 MUIC ..o 4
21 | 11360 Load Check (Seal Kit K55398 - does 1 cartridge, 2 kits req'd) .......cccoeeieereiieeiiieneiiee 1
22 | 11365 Fitting - 90 Elbow - 12 MORB X 12 MUIC ......oiiiiiee et 4
23 | 11366 Fitting - 90 Elbow - 12 MORB X 08 MUIC .......ooiiiiiiie et 4
24 | 11368 Fitting - UNion Tee - 12 MUIC ...t e e 2
25 | 11369 Pressure Reducing Relief Valve (Seal Kit K55398).........ccoiiiiiiiiiiiiieiiee e 1
26 | 11405 Fitting Swivel Nut Branch Tee - 12 MJIC x 12 FJIC X 12 MJIC .......cccvviiiiiiiiiieee e, 3
27 | 11409 5 G, 1o Lo PSS URRRSPR 1

12285 16K Motor Body Seal Kit
12286 16K Motor Shaft Seal Kit

28 | K44046 | Left Loader Cylinder -3 1/2 X 19 9/16 - 08 ORB........c..eoviiiiiiiiee e 1
29 | 11695 TBK HAWE VAIVE D2 ..ottt ettt e e et e e e ent e e e e e nnteeeeesanseneeeens 1
30 | 11723 Cushion Valve - 2000 PSI .......coiiiiiiiie ettt s et a e e esrae e e e e snreea e e e ennees 1
31 | K50834 | Flat Face Coupler - 3/8 X 08 FORB........cooiiiiiiii et 1
32 | K50961 Connector - 10 MORB X 08 FORB ........ccociiiieiiiiiiee ettt e e 1
33 | K48292 | HOSE Tag - Case DIaiN .....c.eeiiieiieiiiie et ettt e et ee et e et e e e e e e sneeeanneeeeaneeeennes 1
34 | K48293 | HOSE Tag - LOAA SENSE......uiiiiiiieiiiie ettt et e et e et e e s ae e e ene e e e neeeennes 1
35 | N34488 | Female Quick Coupler - 1/2 X 10 FORB ......ccoouiiiiiie et 1
36 | N34498 | Male Coupler - 1/2 X 10 FORB........iiiiiiieeit et 2
37 | K48291 HOSE Tag = REIUMN ... 1
38 | K48B290 | HOSE TAQ - PrESSUIE ....eiiiiiiiiiiie ittt e s 1
39 | 11811 Fitting - 45 EIDOW - 12 FJIC X 12 MUIC ....ooiiiiiieee ettt 3
40 | 11812 Fitting - Straight - 12 MORB X 12 FJIC ... 2
41 | 11845 Hydraulic Hose - 1/2 x 69 Lg - 08 FJIC x 12 FJIC swivel ends - LDR LB, LR, RB........... 2
42 | 11846 Hydraulic Hose - 1/2 x 63 Lg - 08 FJIC x 12 FJIC swivel ends - LDRRR ............ccuueee.. 2
43 | 11847 Hyd Hose - 1/2" x 34" Lg - 08 MJIC x 08 FJIC swivel end - Tensioner Return................. 1
44 | 11849 Hyd Hose - 1/2" x 96" Lg - 08 FJIC x 12 FJIC swivel ends - RT Bed Rod ............cc.u....... 1
45 | 11850 Hyd Hose - 1/2" x 94" Lg - 90 degree 08 FJIC x 08 FJIC - Hitch R&B PO Rod............... 3
46 | 11851 Hyd Hose - 1/2" x 75" Lg - 08 FJIC - P/RTo Bed HL Ten Ret.......coooiiiiiiiiiiiiieceee 2
47 | 11852 Hyd Hose - 1/2" x 75" Lg - 08 FJIC x 12 FJIC swivel ends - RT Bed Piston.................... 1
48 | 11853 Hyd Hose - 1/2" x 60" Lg - 08 FJIC x 12 FJIC swivel ends - Lg LT Bed Rod.................... 1
49 | 11854 Hyd Hose - 1/2" x 58" Lg - 90 degree 08 FJIC x 08 FJIC - PO Piston..........ccccevevvunneen. 1
50 | 11855 Hyd Hose - 1/2" x 52" Lg - 08 FJIC - Hawe To Bed HL-GH, AA........ccoiiiiiiiiiiieeeee 4
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Hydraulic Assembly

ltem | Part No. Description Qty
51 | 11856 Hyd Hose - 1/2" x 45" Lg - 08 FJIC x 12 FJIC swivel ends - LT Bed Piston.................... 1
52 | 11857 Hyd Hose - 1/2" x 27" Lg - 08 FJIC x 12 FJIC swivel ends - Hawe To P/R Pressure....... 1
53 | 11858 Hyd Hose - 1/2" x 22" Lg - 08 FJIC x 12 FJIC swivel ends- Hawe To P/R Return ........... 1
54 | 11860 Hyd Hose - 1/4" x 21" Lg - 04- Hawe DW TO M POIt .......ooiiiiiieiiieeiee e 1
55 | 11861 Hyd Hose - 3/4" x 105" Lg - 12 FJIC - MOtor HOSES .......ueveiiiiiiiiieeiiieceee e 2
56 | 11862 Hyd Hose - 3/4" x 55" Lg - 12 FJIC - Hawe To LC V1 (Piston)........ccccceiiiriieiiiieeeiiee 1
57 | 11863 Hyd Hose - 3/4" x 49" Lg - 12 FJIC - Hawe To Cush, Lc V2 (ROd)........ccooeriiieeiiienaiiene 3
58 | 11864 Hyd Hose - 3/4" x 38" Lg - 12 FJIC - LC TO BEd HL ..coouvieiiiieeeeeiee e 2
59 | 11868 Hyd. Hose - 3/4" x 92" Lg - 12 MJIC x 12 FJIC swivel end - Hawe Return...................... 1
60 | 11869 Hyd. Hose - 3/4" x 81" Lg - 12 MJIC x 12 FJIC swivel end - Hawe Pressure................... 1
61 | N37038 | Hydraulic Hose - 3/4 x 84 Lg - 12 MORB x 12 FJIC swivel end...........ccccoeiieriiireinienene 2
62 | 11871 Hyd Hose - 1/2" x 139" Lg - 08 FJIC swivel ends - AA LT RT Connect..........ccccvevennnen. 1
63 | 11872 Hyd Hose - 1/2" x 139" Lg - 08 MJIC x 08 FJIC swivel end - AA Piston (Right) .............. 1
64 | 11873 Hyd Hose - 1/2" x 99" Lg - 08 MJIC x 08 FJIC swivel end - AA Rod (Left).....ccccceeeernenne 1
65 | 11874 Hyd Hose - 1/2" x 80" Lg - 08 MJIC x 08 FJIC swivel end - GH .........cccoeiiiiiiiiiiee 2
66 | 11875 Oil Line - 1/2x 74 Lg - 08 FJIC - Bed Hard Line 1/2” TEN......ccccoiiiiiiiieeeieeeeee e 2
67 | 11876 Oil Line - 1/2x 80 Lg - 08 FJIC - Bed Hard Line 1/2” GH, AA.......ccoi i 4
68 | 11879 Oil Line - 3/4 x 74 Lg - 12 FJIC - Bed Hard Line 3/4” LD ROd.......ccceeiieiiiiiieaiee e 1
69 | 11880 Oil Line - 3/4 x 76 Lg - 12 FJIC - Bed Hard Line 3/4” LD PIS .......ccoiiiiiiiiieee e 1
70 | K44706 | OilLine -3/4 X 132 LG - T2 FJIC .. .eiiiiieeie ettt 2
71 | K47922 | Hydraulic Hose - 1/2 x 146 Lg - 08 FJIC X 08 MUIC.......cooiiiiiiiiie e 1
72 | K47921 Hydraulic Hose - 3/8 x 175 Lg - 90 degree 06 FJIC X 06 MJIC ........cccoviieiiiieiiieneiiee 1
73 | K47936 | Hydraulic Hose - 3/8 x 78 Lg - 06 FJIC X T0 MORB ......coooiiiiiiie e 2
74 | K44704 | OilLine - 3/8 X 129 LG - 06 FJIC ..ot 1
75 | K47926 | OilLine - 1/2 X 129 Lg - 08 FUIC .....iiiiiieie ettt 1
76 | 12025 Bulkhead 27 Clamp - 12 MUIC ...ttt e 4
77 | 12031 Bulkhead 1 1/2” Clamp - 08 MUIC ..ot 5
78 | 12033 Bulkhead 27 Clamp - 08 MUIC ... ettt 2
79 | 12035 Bulk Head 1 1/2” Clamp - 06 MUJIC ..ot 2
80 | 12166 (G- o3 o (oo Q@3] 113 To 1= SRR 1
81 | 12167 TENSIONET CYINAET ...ttt et e e et e et e e e enbeeeenneeeeneeeenneeeans 1
82 | 12168 PUSHOFf CYIINAET ... ittt e e e e rae e e s ae e e e enneeans 1
83 | 12185 To Avoid Damage DECAL.........ocuueiiiiiieie e 1
84 | K47935 | Straight Adaptor - 04 MORB X 06 MUJIC .......ccooiiiiiie e 1
85 | 11886 Hyd Hose - 1/2 x 25 Lg - 08 MJIC x 08 FJIC swivel end - Tensioner Pressure................ 1
86 | K47937 | Hydraulic Hose - 1/2 x 78 Lg - 10 MORB X 08 FUJIC ......coiiiiiiiiiieiieeeee e 1
87 | K50994 | Hyd Hose - 3/4x22 Lg - 12 MORB X 12 FJIC ....ccoiiiiiiiiiiiie e 1
88 | N16399 | Check Valve - T2 FORB ........uuiiiiiiiiiie ettt e e e e a e e e enraea e e e ennees 1
89 | N37039 | Connector - 10 MORB X 12 FORB .......cccutiiieiiiiiiie ettt a e 2
90 | N37849 | Connector - 12 MORB X 12 FJIC .....oiiiiiiiiiiee ettt e 1
91 | K63636 | Connector - 12 FORB X 08 MNPT ....coiiiiiiiiee ettt e e e enree e e e 2
92 | K53637 | Connector - 10 MORB X 05 MNPT ...cociiiiiiiieiiiiiiie et e e e e e e enree e e e ennees 2
93 | KA7326 | ArmS [N PreSSUIE SENSOI.......uiiiiiiieiiieeieiiee e e ettt e e e ettee e e e sbee e e s e ssaaeeaeeanseeeeeeesseeeeeennnees 1
94 | K47330 | Connector - 9/16-18 FORB X 7/16-20 MORB .........coiiiiiiiiiie e 1
Serieal Number K161605361 to present
95 | K58420 | Load Sense AMPIifier ValVe ... s s s ssss s ssssmssnnns 1
96 | K58419 | Connector - 04 Male BSPP x 08 Male JIC .........ccciiiiminiimninmsnsss s ssssss s ssssmssnssns 2
97 | K59071 | Connector - 04 Male BSPP x 08 Female JIC.........cocooiiiimminismmnner s ssssms s ssssmssnsnns 1
98 | K58440 | Connector - 12 FJIC X 08 MUIC ......cccociiiiimmmiimnissmnsssmssssss s ssssssssssss s ssnsssssmsssssms snssmssnssns 1
99 | K58418 | Hyd Hose - 1/2 X 18 Lg - 08 FUIC........coiiiiiiiieiirinsimsssms s s s s ssss s ssms s snssmssnssns 1
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Hawe Valve
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Load Sense Amplifier

Some tractor models require a stronger hydraulic signal to activate their load sense hydraulics.
One sign of such a tractor is a slow response time when operating the 16K PLUS controller.

To eliminate the lag in tractor's hydraulic response time, Morris has introduced a Load Sense Amplifier Kit to improve
tractor load sense response time.

Contact Morris' Parts Department for pricing and availability of the Load Sense Ampilifier Kit part number K58442.

0,
.

| Load Sense %
¥ Amplifier Valve '

Existing Load Sense Hose

2 :?; from Tractor

3
@L
Load Sense
HITCH .
5 g
M 4 .
Pressure Hose Existing Pressure Hose
ap e0p &
from Tractor
ltem | Part No. Description Qty
1 K58420 | Load Sense AMPIfier VAIVE ........ooo i 1
2 | K58419 | Connector - 04 Male BSPP x 08 Male JIC........cccoiiiiiiiiiee et 2
3 | K59071 Connector - 04 Male BSPP x 08 Female JIC..........coccuiiieiiiiiiiee e 1
4 | K58440 | Connector - 12 FJIC X 08 MUIC .......oiiiiiiiiiie ettt a e e 1
5 | 11358 90 Elbow - Swivel - 08 MUIC X 08 FJIC........ccueeiieeeceeee ettt 2
6 N29B56 | TEE - T2 IMUIC ... .ot e e e e e e e e e e et e e e e e e e e e e e aeeanns 1
7 | K58418 | Hyd Hose - 1/2 X 18 Lg - 08 FUIC ..ottt 1
K58442 | Kit - Load Sense Amplifier (Includes above items)
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Hawe Valve - 11695

Quantities a per valve block.

/1
- Prior to Serieal Number K161605361

ltem | Part No. Description Qty

1 KB60250 | Valve Section Spring Cover - Replacement ...........ocuiiiiiiiiiie e 1
12125 Valve Section Spring Cover - OEM
12124 Flange Kit for Spring Cover (Includes Flanges and 4 Screws)

2 | 12126 O-Ring (for Spring Cover 12125) ....coiiiieiiie et 1
3 | K44732 | O-Ring/Seal Kit for Valve Section (Includes O-Ring 12126; does not include Spring
(070 g 2 2] LSS 1
4 | 12492 Rebuild Kit for Vavle Section (Includes O-Ring/Seal Kit K44732; does not include
SPrNG COVEE T2125) ...ttt ettt et e et e e et e e e e ae e e eneeeeneeeeaneeas 1
5 | K44731 O-Ring/Seal Kit for ConNection BIOCK ..........coiiiiiiiiiiiie e 1
6 | 12491 Rebuild Kit for Connection Block (Includeds O-Ring Kit K44731) ......ccooiiiiiiieiiieeeee 1
K42397 | Power Slide Pressure Limiting Valve (Pre 2009 models) ..........ccoceriiiiaiiiieiiiiie e 1

7 | K51553 | Hawe Relief Valve Kit
K45674 | Lock Valve (Not Shown)

12208 Solenoid Coil
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Hawe Valve - K60525

Quantities a per valve block.

Serieal Number K161605361 to present

ltem | Part No. Description Qty

1 KB60250 | Valve Section Spring Cover - Replacement .........coocuiiiiiiiiiie e 1
12125 Valve Section Spring Cover - OEM
12124 Flange Kit for Spring Cover (Includes Flanges and 4 Screws)

2 | 12126 O-Ring (for Spring Cover 12125) ....coi it 1
3 | K44732 | O-Ring/Seal Kit for Valve Section (Includes O-Ring 12126; does not include Spring
L0701V g 2 2] USSR 1
4 | 12492 Rebuild Kit for Valve Section (Includes O-Ring/Seal Kit K44732; does not include
SPriNG COVEE T2125) ...ttt ettt et e e be e e et e e e be e e enee e eneeeeaneeas 1
5 | K44731 O-Ring/Seal Kit for ConNection BIOCK .........cooiueiiiiiiiiiie e 1
6 | 12491 Rebuild Kit for Connection Block (Includeds O-Ring Kit K44731) ......ccoocoiiiiiniiieieiee 1
K42397 | Power Slide Pressure Limiting Valve (Pre 2009 models) ..........ccccoeiiiieiiiieiiiee e 1

7 K51553 Hawe Relief Valve Kit

8 | KB0902 | Valve Section SPring COVEN .......ooiiiiiiiiieaiiee e eee et ee et e e e eae e e e e e seneee e 1
9 | K60903 | O-Ring (for Spring Cover KBO902).........ccuiuuiiiiieiaiiieaiieaeaieeeaieeeseeeeseeeessaeeeaeeeessneeeeees 1
10 | K60904 | O-Ring/Seal Kit for Valve SECHON.......ccouiiiiiie e 1
11 | K60905 | Rebuild Kit for Valve SECHON ........coouiieiiieie e 1

K62069 | Lock Valve (Not Shown)

12208 Solenoid Coil
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Cylinder Specification Sheet

Name: Bed Cyl Part # 10436
Type: Welded Length: 48 3/4"
Bore X Stroke: 5" x 36"

Packing Kit PMCK-AW-0024

Ce o[ 1O

Part # K44046

Name: Left Loader Cyl
Type: Welded

Bore X Stroke: 3 1/2" x 20" Length: 32 7/8"
Packing Kit # K49705

Blind End Journal Bushing # 10936

—0

Name: Left Alnmt Cyl Part # 10440
Type: Tie-Rod
Bore X Stroke: 4" x 8"

Packing Kit # PMCK-AW-0028

Length: 19 5/8"

© 10 ©

Name: Grab Hook 03 Cyl
Type: Welded

Bore X Stroke: 2 1/2" x 16" Length: 26 3/4"
Packing Kit # PMCK-AR-707

Part # 12166

b 5
Name: K Hitch Cyl  Part # 10449
Type: Welded Length: 34 7/8"

Bore X Stroke: 3.5" x 18"
Packing Kit # PMCK-AU-0478
Clevis - Screw On - K49746

O o] 10

Part # K44042

Name: Right Loader Cyl
Type: Welded

Bore X Stroke: 3 1/2" x 20"  Length: 32 7/8"
Packing Kit # K49705

Blind End Journal Bushing # 10936

Part # 10439
Length: 19 5/8"

Name: Right Alnmt Cyl
Type: Tie-Rod

Bore X Stroke: 4.5" x 8"
Packing Kit # PMCK-AW-0027

1o

Part # 12167

Name: Tensioner Cyl

Type: Tie-Rod
Bore X Stroke: 2" x 8"
Packing Kit # PMCK-BD-0574

Length: 18 1/4"

o

Name: Pushoff Cyl
Type: Tie-Rod
Bore X Stroke: 3" x 30" Length: 40 1/4"
Packing Kit # PMCK-BD-0575

Part # 12168

K62028 Cylinder Pin - 1" Dia x 3 1/2" overall length x 2.93" hole centers use 2 cotter pin is D-5238.
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Cylinder Location Sheet

16K and 16K PLUS
Cylinders

K44046
Left Loader

12166
Grab Hook
12167 \

K44042 Tensioner

Right Loader

A2

<~ s
\ 2N | =
6 L’
A Y
/”
g
o

N

Left Alignment

Hitch Swing
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Electrical Control Assembly

Item | Part No. Description Qty
1 K45407 | Solenoid Harness (Not as illustrated) ............oooiiiriiieiiniii e 1
2 | 11505 FErrous Metal SENSOK .......uuiiiiiiieiiee et e e s e e e e s e e e s annaeees 9
3 | K47327 | Power Slide POSItION SENSOT ......ccicuiiiiiiiiiiiie ettt e e e nee e e e nnnees 1
4 | K47328 | Controller (Not @s illUSIrated) .........ceeeiiuiiiiiiiieiie et 1

K45406 | Controller Harness (NOt SHOWN) .......cooiiiiiiiiiieiiie et 1
K45802 | Controller Mount Plate (Not as illustrated) ..........cocceeiiiiiiiiie e 1
5 11695 HAWE VAIVE ...ttt ettt e e e e e e e e e e e e eee s 1
6 | K47321 16K PLUS MONItOr ASSEMDIY......ciiiiiiiiiiiieiie ettt 1

K47318 | Monitor Display Box
K45430 | Communication Harness (Not Shown)

7 | K45426 | Power Harness - Included in Monitor ASSEMDIY ..........eeviiiiiiiiiiiieee e 1
8 | K44708 | MUltifunction Grip/Cable..........c.eiiiiiiiiiiie ettt 1
9 | K47019 | Control Cable - Hitch (Not as illustrated)..........ceooiiiiiiiiiiiei e 1
10 | K47326 | Arms [N PreSSUIE SENSON......ciiiiiiiiiiieiiie ettt e ettt ettt e satee et e e sbe e ste e sbe e e sbe e e sbeeaannneeens 1
K47330 | Connector - 9/16-18 FORB X 7/16-20 MORB ......ccoiiiiiiiiiiiee e 1
11 | K47313 | 3 Amp Fuse - Fast Acting (Fuse Holder K47315) ......occiiiiiiiiiiieecee e 1
12 | K47314 | 20 Amp Fuse - Fast Acting (Fuse Holder K47315) ........ooiiiiiiiiiiiiie e 1
13 | 11890 11 (o] o [OOSR 1
14 | K45408 | Sensor Harness (NOt as illuStrated) .........coocueiiiiiiiiiiiii e 1
15 | K45647 | Kit - Mounting System - PROAG CONtrol BOX .......cccuiiiiiiiiiieieiieee e 1
KA5686 | IMOUNTING AT ..ottt ettt e e s e e e e e b et e e e ane e e e e e s nn e e e e e annnnee s 1
KAB5687 | MOUNT BASE.....eeiiiiiiiiiiie ettt e s e e e e s n e e s annne e s 1
K45685 | U-Bolt Base Mount (NOt SNOWN) .......coiiiiiiiiiii ettt 2
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Light Assembly

ltem | Part No. Description Qty
1 CB2690 | 7 POl PlUg CONNECION .....eiiiiiiiiiei ettt ettt ettt e et e e et e e e se e e e neeeeneeas 1
2 | K49081 HArNeSsSs - LED LIGNTS....coiuiiiiieieeee et 1
3 | K48395 | Lamp - REA LED ...ttt 4
4 | K48396 | Lamp - AMDEr LED .......ooiiiiiiiiii ettt 4
5 | K48397 | Grommet RUDDEI - LAMP ....oiiiiiiiiiiie ettt e e e e e e 8
Work Light Kit - Option

N50367 | WOrk Light - 7 DI@mETEr .......eeiiiiiieeee e 2
7 | KB0828 | Mount - WOrK Light........oooiiiiiiei e 1
8 | W-867 HEX BOIt = 3/8 X /4 L .neeeeiteee ettt ettt et e et e e e be e e e aeeeeneeeennneean 4
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Suspension Assembly

The 16K PLUS uses a Hutchens Industries trailer suspension similar to below.

For detailed information visit Hutchens website resource centre at www.hutchensindustries.com.
Suspension used is H-9700 underslung with 44” centers and 2 1/4” spring seat height with 5’round axles.
Parts available through PROAG dealers are as follows:

12146 Spring Leaf Pack

12180 Spring Center Bolt

12188 Suspension Bushing Torque Arm

12272 Top Leaf - 16K Spring Back

All other suspension parts order through a qualified truck trailer shop.

Tandem Axle Overslung Shown

Torque Specifications

Item No. Fastener Oiled Dry
1 1 1/8-7 (9600/9700 Rocker Bolt) 590 Lb-Ft 790 Lb-Ft
2 1-14 (9700 Radius Rod Bolt) 540 Lb-Ft 720 Lb-Ft
3 7/8-14 (Axle U-Bolt & 9600 Radius Rod Bolt) 350 Lb-Ft 470 Lb-Ft
4 3/4-16 (Axle U-Bolt) 310 Lb-Ft 420 Lb-Ft
5 5/8-18 (Radius Rod Clamp Bolt) 130 Lb-Ft 170 Lb-Ft
6 5/8-18 (Spring Retainer Bolt) 35 Lb-Ft 50 Lb-Ft

12146 Spring Leaf Pack - Low Arch, 6 Leaf
44" Axle Center All Positions. Hook to Rear.

= 18.00 1800
1 .
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Non Brake Hub Assembly

ltem | Part No. Description Qty
1 10046 Left SINGIE LUQG NUL ..ottt et e e et e s ae e e e enneean 10
2 | 10047 Right SiNgle LUG NUL ......oiee et e e e e s e e e e nneeen 10
3 | 11677 Ol Cap (AIUMINUIM) ...ttt e e s rae e e e ase e e e aateeesmeeeeaneeeeaneeeanneeeeaneeeennes 2
4 | 12011 WaASHEE = U-BOIL......ooiiieiie e 8
5 | 12012 LU= o | TR OTPPRIN 4
6 | 12013 N UL U = o | TR STPPRIN 8
7 | 12096 (O] 1= | USSR 2
8 | 12097 (O 01 T g = 1=T= T o o SRR 2
9 | 12098 INNEE BEANNGS. ..ttt ettt e e bt e e e e e b e e e e e s anb e e e e e anree e e e 2
10 | 12099 NON Brake HUD ...t 2
11 | 12100 Break Right STUG.......coieee ettt e e ae e e e enneean 10
12 | 12101 Break Left STU ...ttt et e e e e ae e e naeean 10
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Air Brake Hub Assembly

y
2

ltem | Part No. Description Qty
1 10046 Left SINGIE LUQG NUL ...ttt e e e e e e e ae e e e enneean 10
2 | 10047 Right SiNgle LUG NUL ......oiee et et e e e e e e e e nneean 10
3 | 11677 Ol Cap (AIUMINUIM) ...ttt e et e e st e e e sse e e e aaeeeesmseeeameeeeeneeeanseeeeanneeennes 2
4 | 12011 WaASHEE = U-BOIt ...t 8
5 | 12012 LU= o | U URRTRRRI 4
6 | 12013 NUE = U-BOIt ettt ettt et e e et e e st e e e e neeeeaeeeennneean 8
7 | 12096 (O] = | SRR 2
8 | 12097 (O 01 T g = 1=T= T o o SRR 2
9 | 12098 INNEE BEANNGS. ..ttt e e e bt e e e e e b e e e e s anb e e e e e anre e e e e e 2
10 | 12100 Break Right STUG.......ooie ettt aee e e e e e enneeaa 10
11 | 12101 Break Left STU ... ittt et e e ae e e ae e e enneean 10
12 | 12102 AT Brake DIUM ..o 2
13 | 121083 AIFBrake HUD ... 2
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Slack Adjustment Assembly

CAMSHAFT, BUSHINGS AND BRACKET PARTS

SEE SLACK ADJUSTER SECTION 8

A-3211-A-833

A- 1205:’ 1556

@5@0@

/T R627005

PAGE REFERENCE

MERITOR FAGE

MO, NO.
A-1205-V-1556 | 778
122921118 7-68
R615008 758
RE17001 774
Re17002 7T
RE27002 7-668
RE27005 763
RS30003 774
R&57002 7-10
1223-7-1118

=22
R657002{1 112" Long) Ram“ R&1 7000 R630003
RE17001 {1 1/2° Long) A-1200-1556 1229~Z—11‘|8
. For Camshaft Repair Kit
( (=
SEE CAMSHAFT SECTION 7 R615008
PAGE REFERENCE
BRAKE SHOES AND HARDWARE MERTOR | PAGE
1218-G-B5 317
1225.B4% 3-7
1254-N-274 3-5
171803 | 34
2i8Qs1s | 313
1225.3.496 1259-N-274 s | a2
! 31058210 | 34
HIT 800G 224
HIT BOOOHD 227
— 2258-Q-615 R4515 418
RSETO10 315
= 2258U-619(Sd) i
[ - rs&7010 i
: {Heavy-Duty)
1218-G-B5
T
s 22897-1-7222
72
s
to
! UNLINED
F0S-8-210 or 1718-Y-103 SHOE SIZE FMSI
R451% 7" 4515E
For Brake Repair Kit use
KIT 8000, KIT 8000HD
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Air Brake Assembly

16K PLUS
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Air Brake Assembly

ltem | Part No. Description Qty
1 10068 5/16”x 2 1/2” Gr. 8 Plated HHCS ... .o 1
2 | 10231 oY S N 1] [ Tod N[ OSSR 7
3 | 10233 T/47 NYIOCK ULttt ettt et e e st e e e e mbe e e e ae e e s neeeennneean 7
4 | 11772 5/16” -18 X 6” ZINK HHCS GIF 5.t e 4
5 12019 Clamp 1 1/27, 2 HOlE, 1 BOIL.....ccc ittt a e e 7
6 12026 RUbber 11/27, 1/2” TUDING......ci et e e et e e e et e e e s snreeaaeans 10
7 | 12041 5/16” X 7 1/2" HHCS Gir 5 Plated.....coo it 1
8 | 12065 (G- To o F= T o IS T=T Y o= T USSR 1
9 | 12066 (G- To N F= T o IS 10T o] o] 2RSSR 1
10 | 12069 Brass 3/8” Pipe HEX NIPPIE ...coeieiieiiie ettt e 2

10A | 12069 Brass 3/8” Pipe HEX NIPPIE ...coeieiieiiie ettt e 2
11 | 12071 Brass 3/8” Pipe 45 Street EIDOW ........ccoiiiiiiiiiiiie e 5
12 | 12072 Brass 3/8” Pipe FEMAIE TEE ....c..ueieiiiie ettt e e e 2
13 | 12077 Brass BH 3/8” FP TO 3/8 FP ..ottt 2
14 | 12080 Brass Drain Valve 1/4” MP 607 CabIe ........cccuiiiiiiiiiie e 1
15 | 12083 Brass 1/2” ABS T0 3/8” MP AdPIEN ......uuiiiiiieeiiee e 10
16 | 12084 AT Brake TanK ... 1
17 | 12085 AN Brake VaIVE ... 1
18 | 12086 Bulkhead, 1 1/27 Clamp, 3/8” FP .....cco ottt s 4
19 | 12087 Plastic 2 Air HOSE Clam ......coe ittt st e et e e e e s ne e e e eneeeen 10
20 | 12088 1/47 x 17 Gr. 8 Plated HHCS ...t 7
21 | 12089 ArBrake HOSE 167 ... . e 2
22 | 12090 AQr BrakKe HOSE 56 1/27 ...ttt ettt st et e e e e enee e e 4
23 | 12091 AQr BrakKe HOSE 48 1/27 ...ttt ettt ettt e e e e enee e e 2
24 | 12092 AQr Brake HOSE 29 1/27 ...ttt e e e e e e e 1
25 | 12093 AQr Brake HOSE B2 1/27 ...ttt e e e e enee e e 1
26 | 12094 Red Nylon Tubing 1/2” Air BraKes 267 ...........coi it 1
27 | 12095 Blue Nylon Tubing 1/2” Air Brakes 337.......co it 1
28 | 12104 Brass 1/2” ABS To 3/8”, 45 Street EIDOW .......eecieiiiiiiiiieeieeeeeeeeeeee e 2
29 | 12128 Blue Nylon Tubing 1/2” Air Brakes 2007 ..........ccuiueiaiieeeeiieeeiee et e e e enaee e 1
30 | 12129 Red Nylon Tubing 1/2” Air Brakes 2027 ..........coooiieiiiie e 1
31 | 12110 Strap Hose Clamp 887 OD .....cooiiiiiiiie ettt ae e e s e e s e e aneeas 7
32 | 12156 Brass Pipe Bushing 1/2” MP T0 3/8” FP .......ueiiiieieie e 2
33 | 12157 Brass Adapter 3/8” FP TO 1/4” MP......oo ettt 1
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Hydraulic Brake Assembly

FRONT

Hawe Valve
PP I L L T LY
R | M | b B @

S e i e
% / 20 19

2 15 3 2
CASE 14
DRAIN 12
1
\ﬁ 1

=g 18 [, ° o

<[] = oo .
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Hydraulic Brake Assembly

ltem | Part No. Description Qty
1 K50963 | Connector - 3/8 MJIC x 3/8 Female BSPP...........oo i 4
2 | S29967 | Elbow - 90 - 9/16-18 MJIC x 9/16-18 FJIC SWIVEl ......cceiiiiiiiiiiiiiie e 7
3 | C14901 | Tee - (2)9/16-18 MJIC x (1)9/16-18 FJIC - M-F-M ....cocuiiiiiiiie e 3
4 | C-4403 | Tee-(2)9/16-18 MJIC x (1)9/16-18 FJIC - M-M-F .....ccoiiiiiiiiiii e 1
5 | D17843 | Hyd Hose - 1/4 x 40 Lg w/ 9/16-18 FJIC swivel ends ........cccooooeeriiiiiniiie e 1
6 | C26340 | Hyd Hose - 1/4 x 252 Lg w/ 9/16-18 FJIC SWivel €NdS ........cvevveiiiiiiieeiiiiieee e 1
7 | K50954 | Brake Coupler - Female - 08 (1/2 inch) M18 x 1.5 Thread.........ccecoeeiiiieiiiniiee e 1
8 | K51052 | Bonded Seal - 18mm Male DIN (9500-18MM)...cccuuiiiiiiiiiiiiaiiiee e 1
9 | K50988 | Brake Hose - 3/8 x 78 Lg w/ M18 x 1.5 Male DIN x 9/16-18 FJIC ........cccoiiiiiiiiiieene 1
10 | KB50825 | BUIKNEAA IMOUNT .....cciiiiiiiie it e e e e e 1
11 | S42307 | Pressure REdUCING VAIVE .......coc.uii ittt e e 1
12 | KBO989 | MOUNE Pl ...ttt e e e e et e e e e 1
13 | C15348 | Connector - 3/4-16 MORB X 9/16-18 MUIC ..ottt 3
14 | C14835 | Hyd Hose - 1/4 x 36 Lg w/ 9/16-18 FJIC SWivel ends .........cccceveeiiiiiieeeeiieee e 2
15 | K50993 | Hyd Hose - 1/4 x 28 Lg w/ 9/16-18 FJIC swivel €ndS .........cccceeiiiiiiiiiiiie e 2
16 | K50962 | Bulkhead - 9/16-18 MUIC ......ooiiiiieiie ettt e s e e e eneeeens 1
17 | N42510 | Locknut - 1/4 Centre LOCK ......oo eii ittt 4
18 | S-1198 FIAtWASIET = 1/4 ...ttt ettt e st e e st e e e eaee e s aeeeeenneeans 4
19 | W-1540 | HEX BOIt - 1/4 X 2 g weeiieeeeieiee ettt ettt ettt e e ete e e ene e e eneeaennneeens 2
20 | W-469 HEX BOIt = 1/4 X /4 g ettt ettt ettt et e et e e e b e e e aeeeeneeeeenneean 2
K65187 | Spring - Brake Return (ADR Hydraulic Brake Slack Adjuster Return Spring) 738203
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Index

10046 1-3,1-43 11310 1-29 11582 1-15 12008 1-27

10047 1-3,1-43 11319 1-29 11584 1-9 12011 1-43

10049 1-5 11324 1-23 11585 1-9 12012 1-43

10050 1-5 11328 1-23 11586 1-7 12013 1-43

10051 1-5 11331 1-23 11587 1-7 12019 1-47

10052 1-5 11332 1-23 11588 1-7 12020 1-5

10065 1-19,1-21 11333 1-23,1-24 11589 1-3 12022 1-5

10066 1-29 11342 1-11 11592 1-15 12024 1-5,1-11,1-13

10068 1-47 11348 1-32 11677 1-43,1-44 12025 1-5,1-11,1-13,1-33

10069 1-5 11350 1-32 11678 1-19,1-21 12026 1-5,1-11,1-13,1-47

10075 1-3,1-11,1-13,1-23 | 11351 1-32 11695 1-7,1-32,1-40 12028 1-11,1-13

10091 1-7 11353 1-32 11701 1-3 12029 1-11,1-13

10104 1-19,1-21 11355 1-32 11723 1-7,1-32 12030 1-11,1-13

10129 1-5 11356 1-32 11724 1-29 12031 1-5,1-11,1-13,1-33

10142 1-29 11357 1-32 11734 1-15 12033 1-11,1-13,1-33

10178 1-19,1-21,1-32 11358 1-32,1-35 11740 1-7,1-24,1-25 12035 1-5,1-33

10180 1-19,1-21,1-32 11359 1-32 11749 1-3 12036 1-5

10187 1-32 11360 1-7,1-32 11751 1-27 12038 1-11,1-13

10229 1-3,1-11,1-13,1-23 | 11365 1-32 11772 1-47 12041 1-47

10231 1-7,1-11,1-13,1-24,1| 11366 1-32 11774 1-5 12050 1-15
-25,1-47 11368 1-32 11808 1-7 12053 1-15

10233 1-47 11369 1-7,1-32 11811 1-32 12065 1-47

10247 1-29 11373 1-3 11812 1-32 12066 1-47

10248 1-23 11382 1-3 11843 1-3 12069 1-47

10256 1-15,1-17,1-19,1-21,| 11405 1-32 11844 1-3 12071 1-47
1-23,1-24 11409 1-15,1-32 11845 1-11,1-13,1-32 12072 1-47

10257 1-23 11414 1-15 11846 1-11,1-13,1-32 12077 1-47

10295 1-9 11468 1-5 11847 1-11,1-13,1-32 12080 1-47

10302 1-11,1-13,1-15,1-17, | 11469 1-3 11849 1-32 12083 1-47
1-19,1-21,1-23,1-24 11470 1-3 11850 1-32 12084 1-47

10313 1-29 11471 1-3 11851 1-11,1-13,1-32 12085 1-47

10351 1-19,1-21 11497 1-19 11852 1-32 12086 1-47

10352 1-5 11498 1-11 11853 1-32 12087 1-47

10355 1-19,1-21 11505 1-9,1-15,1-19,1-21,1| 11854 1-32 12088 1-47

10369 1-29 -23,1-25,1-40 11855 1-11,1-13,1-32 12089 1-47

10436 1-3,1-32 11512 1-11,1-19 11856 1-33 12090 1-47

10439 1-19,1-21,1-32 11527 1-19,1-21 11857 1-33 12091 1-47

10440 1-19,1-21,1-32 11531 1-11,1-13 11858 1-33 12092 1-47

10449 1-5,1-32 11532 1-11,1-13 11860 1-33 12093 1-47

10604 1-15,1-19,1-21 11533 1-23 11861 1-33 12094 1-47

10646 1-7 11534 1-23 11862 1-33 12095 1-47

10662 1-29 11541 1-19,1-21 11863 1-33 12096 1-43

10677 1-29 11543 1-23,1-24 11864 1-11,1-13,1-33 12097 1-43

10811 1-7,1-24,1-25 11570 1-9,1-15,1-19,1-21,1| 11868 1-33 12098 1-43

10816 1-5 -23,1-25 11869 1-33 12099 1-43

10827 1-19,1-21 11571 1-9,1-15,1-19,1-21,1| 11871 1-25,1-33 12100 1-43

10847 1-15,1-17,1-19,1-21,| -23,1-25 11872 1-11,1-13,1-33 12101 1-43
1-23,1-24 11572 1-9,1-15,1-19,1-21,1| 11873 1-11,1-13,1-33 12104 1-47

10854 1-32 -23,1-25 11874 1-11,1-13,1-33 12110 1-47

10935 1-32 11573 1-9,1-15,1-19,1-21,1| 11875 1-11,1-13,1-33 12124 1-36,1-37

10936 1-11,1-13,1-19,1-21 -23,1-25 11876 1-11,1-13,1-33 12125 1-36,1-37

10949 1-7 11574 1-19,1-21 11879 1-11,1-13,1-33 12126 1-36,1-37

11065 1-3 11575 1-9,1-15,1-19,1-21,1| 11880 1-11,1-13,1-33 12128 1-47

11115 1-17 -23,1-25 11886 1-11,1-13,1-33 12129 1-47

11282 1-11,1-13 11576 1-11,1-13,1-19 11890 1-40 12146 1-42

11309 1-19 11579 1-11,1-13 11901 1-5 12156 1-47
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12157 1-47 D-5498 1-5,1-19, 1-21 K47318 1-40 K53405 1-15
12166 1-19,1-21,1-33 D17843 1-49 K47321 1-40 K53406 1-27
12167 1-27,1-33 K47326 1-7,1-33, 1-40 K53407 1-27
12168 1-3,1-33 F K47327 1-15,1-40 K53635 1-15
12180 1-42 F-3405 K47328 1-9,1-40 K53636 1-33
12185 1-33 1-3,1-15,1-19,1-21,1-23 | K47330 1-33,1-40 K53637 1-33
12188 1-42 K47771 1-5 K53638 1-15
12208 1-36,1-37 H K47787 1-5 K55262 1-21
12211 1-15 H10462 1-5 K47788 1-5 K55352 1-23
12214 1-15 H59985 1-5 K47921 1-5,1-33 K55360 1-21
12236 1-15 K47922 1-5,1-33 K55365 1-13
12237 1-15 K K47925 1-32 K55367 1-27
12238 1-27 K25798 1-3,1-17 K47926 1-5,1-33 K55397 1-15
12240 1-27 K42394 1-19. 1-21 K47928 1-5 K55398 1-32
12242 1-15 K42396 1-19. 1-21 K47929 1-5 K56033 1-29
12243 1-15 K42397 1-36.1-37 K47935 1-33 K56049 1-23
12254 1-15 K44042 1-19.1-21,1-32 | K47936 1-33 K56660 1-23
12261 1-3 K44704 1-5.1-33 K48205 1-3 K56662 1-11
12272 1-42 K44706 1-5.1-33 K48208 1-3 K56663 1-11
12285 1-32 KA4708 1-40 K48210 1-3 K58418 1-33,1-35
12286 1-32 K44731 1-36, 1-37 K48290 1-32 K58419 1-33,1-35
12304 1-29 K44732 1-36. 1-37 K48291 1-32 K58420 1-33,1-35
12305 1-29 K45406 1-9. 1-40 K48292 1-32 K58440 1-33,1-35
12461 1-23,1-25 KA5407 1-40 K48293 1-32 K58442 1-35
12491 1-36,1-37 KA5408 1-40 K48395 1-27,1-41 K59071 1-33,1-35
12492 1-36,1-37 KA5426 1-40 K48396 1-27,1-41 K60250 1-36,1-37
34986 1-27 KA5430 1-40 K48397 1-27,1-41 K60525 1-7
44006 1-27 K45433 1-19,1-21 K49081 1-41 K60902 1-37
K45434 1-19,1-21 K49088 1-5 K60903 1-37
A K45445 119, 1-21 K50112 1-27 K60904 1-37
A45664 1-5 K45448 1-27,1-29 K50825 1-5,1-49 K60905 1-37
KA5449 1-3 K50826 1-5 K62069 1-37
B KA5647 1-40 K50828 1-41 K65187 1-49
BW-11 1-3 K45650 1-3 K50834 1-32 K66074 1-21
K45652 1-3 K50836 1-3
C KA5666 15 K50954 1-49 M
C-231 1-19,1-21 K45667 1-5 K50961 1-32 M-3388 1-3,1-5,1-7,1-11, 1-
C-1550 1-5 K45668 1-5 K50962 1-49 13,1-23,1-27
C-4403 1-49 K45674 1-36 K50963 1-49
C14835 1-49 K45679 1-5 K50988 1-49 N
C14901 1-49 K45680 1-5 K50989 1-49 N13965 1-5
C15348 1-49 K45683 1-27,1-29 K50993 1-49 N15196 1-5
C15768 1-29 K45685 1-40 K50994 1-33 N16399 1-33
C17295 1-19,1-21,1-29 | K45686 1-40 K51052 1-49 N19549 1-11,1-13
C18761 1-5 K45687 1-40 K51086 1-3 N21189 1-11,1-13
C26340 1-49 K45802 1-9,1-40 K51099 1-27 N22778 1-9,1-16,1-19, 1-21
C26701 1-17,1-19,1-21 K47014 1-19,1-21 K51552 1-9 N29356 1-32,1-35
C32690 1-41 K47015 1-27 K51553 1-36,1-37 N29359 1-32
C33957 1-27,1-29 K47017 1-27 K51594 1-3 N29479 1-5
KA7019 1-40 K51598 1-19 N34475 1-16
D K47300 1-27 K51599 1-19 N34488 1-32
D-4838 1-5 K47304 1-23 K53400 1-11 N34498 1-32
D-5240 1-5 K47313 1-40 K53401 1-11 N37038 1-33
D-5272 1-11,1-13,1-27 | K47314 1-40 K53402 1-11,1-13 N37039 1-33
D-5274 1-5,1-19,1-21 K47315 1-40 K53403 1-11,1-13 N37849 1-33
D-5489 K47316 1-9 K53404 N42098 1-5,1-7
1-3,1-5 1-7.1-11,1-23 K47317 1-9 1-11,1-13,1-19,1-21 N42510 1-49
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N50367 1-41

P
P61D20 1-29

S

S-752 1-23

S-1189 1-3

S-1193 1-9

S-1197 1-5

S-1198
1-9,1-16,1-19,1-21,1-49

S-1199 1-5

S-1925 1-3

S29967 1-49

S31736 1-15

S32590 1-23,1-29

S32944 1-11,1-13,1-15

S34182 1-29

S42307 1-49

w

W-131 1-23,1-24

W-187 1-5

W-469 1-49

W-476 1-11

W-477 1-3

W-478 1-27

W-485 1-19,1-21

W-491 1-3

W-493 1-23

W-494 1-5

W-516 1-15

W-517 1-15

W-518 1-11,1-13,1-19,1-23
,1-27,1-29

W-519 1-27

W-525 1-15

W-526 1-15

W-527 1-11,1-13,1-19,1-23
,1-27,1-29

W-538 1-3,1-11,1-13

W-539 1-15,1-19,1-21,1-27

W-541 1-29

W-867 1-41

W-1540 1-49

W-1552 1-16,1-19, 1-21

W-3328 1-3

16K PLUS
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